
PARTS CATALOG
FOR

GP40MC LOCOMOTIVE

SECTION

HEAD END POWER SYSTEM

13

10/20/2000



Section 13 - Head End Power System GP40MC Locomotive

13-2 P-13a.p65 - 10/20/00

SUMMARY OF REVISIONS

Page DatePage Date Page DatePage Date

All 6/16/2000



GP40MC Locomotive Section 13 - Head End Power System

P-13a.p65 - 10/20/00 13-3

TABLE OF CONTENTS

Figure Description Page

13 HEAD END POWER SYSTEM

13-1 Head End Power Equipment  . . . . . . . . . . . . . . . . . .  13-5
13-2 Disk, Timing  . . . . . . . . . . . . . . . . . . . . . . .  13-9
13-3 Cylinder Block . . . . . . . . . . . . . . . . . . . . . . . 13-10
13-4 Idler Gear, Camshaft and Pump  . . . . . . . . . . . . . . . . . 13-12
13-5 Crankshaft & Main Bearings  . . . . . . . . . . . . . . . . . . 13-13
13-6 Injector Mounting  . . . . . . . . . . . . . . . . . . . . . . 13-14
13-7 Rocker Levers  . . . . . . . . . . . . . . . . . . . . . . . 13-15
13-8 Cam Follower  . . . . . . . . . . . . . . . . . . . . . . . 13-16
13-9 Oil Manifold  . . . . . . . . . . . . . . . . . . . . . . . 13-17
13-10 Pump, Lubricating Oil  . . . . . . . . . . . . . . . . . . . . 13-18
13-11 Breather Location  . . . . . . . . . . . . . . . . . . . . . . 13-19
13-12 Indicator, Air Restriction  . . . . . . . . . . . . . . . . . . . 13-20
13-13 Vibration Damper  . . . . . . . . . . . . . . . . . . . . . . 13-21
13-14 Switch Assembly, Pressure, Oil  . . . . . . . . . . . . . . . . . 13-22
13-15 Switch Assembly, Temperature, Coolant  . . . . . . . . . . . . . . 13-23
13-16 Harness, Wiring  . . . . . . . . . . . . . . . . . . . . . . 13-24
13-17 Support, Engine, Front  . . . . . . . . . . . . . . . . . . . . 13-25
13-18 Gearcover Mounting  . . . . . . . . . . . . . . . . . . . . . 13-27
13-19 Magnetic Switch  . . . . . . . . . . . . . . . . . . . . . . 13-29
13-20 Filter Assembly, Fuel . . . . . . . . . . . . . . . . . . . . . 13-30
13-21 Plumbing, Fuel Filter . . . . . . . . . . . . . . . . . . . . . 13-31
13-22 Fitting, Fuel Pump Inlet  . . . . . . . . . . . . . . . . . . . . 13-32
13-23 Flywheel Housing . . . . . . . . . . . . . . . . . . . . . . 13-33
13-24 Magnetic Pickup  . . . . . . . . . . . . . . . . . . . . . . 13-34
13-25 Oil Fill Location  . . . . . . . . . . . . . . . . . . . . . . 13-35
13-26 Control, Governor, EFC  . . . . . . . . . . . . . . . . . . . . 13-36
13-27 Drive Accessory, Fuel Pump  . . . . . . . . . . . . . . . . . . 13-37
13-28 Pump, Fuel  . . . . . . . . . . . . . . . . . . . . . . . . 13-38
13-29 Cover, Fuel Pump, Front  . . . . . . . . . . . . . . . . . . . 13-39
13-30 Housing, Fuel Pump  . . . . . . . . . . . . . . . . . . . . 13-41
13-31 Fuel Pump Gear  . . . . . . . . . . . . . . . . . . . . . . 13-43
13-32 Damper, Fuel Pump and Mounting  . . . . . . . . . . . . . . . . 13-44
13-33 Governor, EFC  . . . . . . . . . . . . . . . . . . . . . . . 13-45
13-34 Tubing, Fuel  . . . . . . . . . . . . . . . . . . . . . . . 13-46
13-35 Valve, Shutoff  . . . . . . . . . . . . . . . . . . . . . . . 13-48
13-36 Flywheel . . . . . . . . . . . . . . . . . . . . . . . . . 13-49
13-37 Cover Plate  . . . . . . . . . . . . . . . . . . . . . . . . 13-50
13-38 Manifold, Intake  . . . . . . . . . . . . . . . . . . . . . . 13-51
13-39 Connector, Male  . . . . . . . . . . . . . . . . . . . . . . 13-53
13-40 Manifold Mounting, Intake  . . . . . . . . . . . . . . . . . . . 13-54
13-41 Housing Assembly, Themostat . . . . . . . . . . . . . . . . . . 13-55
13-42 Filter, By-pass  . . . . . . . . . . . . . . . . . . . . . . . . 13-57
13-43 Oil Filter Connection . . . . . . . . . . . . . . . . . . . . . . 13-59



Section 13 - Head End Power System GP40MC Locomotive

13-4 P-13a.p65 - 10/20/00

TABLE OF CONTENTS

Figure Description Page
13-44 Gauge, Oil Level  . . . . . . . . . . . . . . . . . . . . . . . 13-60
13-45 Covers, Hand Hole  . . . . . . . . . . . . . . . . . . . . . . 13-61
13-46 Filter, Bypass Oil  . . . . . . . . . . . . . . . . . . . . . . . 13-62
13-47 Plumbing, Oil Bypass Filter  . . . . . . . . . . . . . . . . . . . 13-63
13-48 Pan, Oil  . . . . . . . . . . . . . . . . . . . . . . . . . . 13-64
13-49 Pan, Oil  . . . . . . . . . . . . . . . . . . . . . . . . . . 13-66
13-50 Rod, Connecting, Engine and Piston, Pin & Rings  . . . . . . . . . . . . 13-67
13-51 Camshaft & Gear  . . . . . . . . . . . . . . . . . . . . . . . 13-68
13-52 Core, Aftercooler  . . . . . . . . . . . . . . . . . . . . . . . 13-69
13-53 Head Mounting, Cylinder  . . . . . . . . . . . . . . . . . . . . 13-70
13-54 Head, Cylinder . . . . . . . . . . . . . . . . . . . . . . . . 13-72
13-55 Oil Control Valve  . . . . . . . . . . . . . . . . . . . . . . . 13-74
13-56 Valves, STC  . . . . . . . . . . . . . . . . . . . . . . . . 13-75
13-57 Injector  . . . . . . . . . . . . . . . . . . . . . . . . . . 13-77
13-58 Tappet  . . . . . . . . . . . . . . . . . . . . . . . . . . 13-79
13-59 Kit, Tubrocharger  . . . . . . . . . . . . . . . . . . . . . . . 13-80
13-60 Rocker Housings  . . . . . . . . . . . . . . . . . . . . . . . 13-82
13-61 Exhaust Manifold/Turbocharger Mounting  . . . . . . . . . . . . . . . 13-83
13-62 Turbocharger Mounting  . . . . . . . . . . . . . . . . . . . . 13-84
13-63 Cooler, Oil  . . . . . . . . . . . . . . . . . . . . . . . . 13-85
13-64 Cooler, Oil  . . . . . . . . . . . . . . . . . . . . . . . . 13-87
13-65 Resistor, Corrosion  . . . . . . . . . . . . . . . . . . . . . 13-88
13-66 Connection, Water Inlet  . . . . . . . . . . . . . . . . . . . . 13-89
13-67 Manifold, Water  . . . . . . . . . . . . . . . . . . . . . . 13-90
13-68 Connection, Water Outlet  . . . . . . . . . . . . . . . . . . . 13-91
13-69 Pump, Water  . . . . . . . . . . . . . . . . . . . . . . . 13-92
13-70 Alternator, HEP  . . . . . . . . . . . . . . . . . . . . . . 13-95
13-71 Electrical System, HEP  . . . . . . . . . . . . . . . . . . . . 13-98
13-72 Panel, HEP Remote  . . . . . . . . . . . . . . . . . . . . . 13-99
13-73 Electrical Cabinet, Contactor, HEP  . . . . . . . . . . . . . . . 13-100
13-74 Electrical Cabinet, Relay, HEP, Exterior  . . . . . . . . . . . . . . 13-101
13-75 Electrical Cabinet, Relay, HEP, Interior  . . . . . . . . . . . . . . . 13-102
13-76 Cooling System, HEP  . . . . . . . . . . . . . . . . . . . . 13-103
13-77 Hatch Assembly, HEP Radiator  . . . . . . . . . . . . . . . . . 13-107
13-78 Fan Assembly, HEP Cooling, 48 in., 4 Blades . . . . . . . . . . . . . 13-108
13-79 Exhaust, HEP  . . . . . . . . . . . . . . . . . . . . . . . 13-110
13-80 Valve, Starter Relay  . . . . . . . . . . . . . . . . . . . . . 13-112
13-81 Starter, Air  . . . . . . . . . . . . . . . . . . . . . . . . 13-113



GP40MC Locomotive Section 13 - Head End Power System

P-13a.p65 - 10/20/00 13-5

13-1 HEAD END POWER EQUIPMENT
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13-1 HEAD END POWER EQUIPMENT (continued)
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13-1 HEAD END POWER EQUIPMENT (continued)

1 1 KTA19-G4 C U M M ENGINE, Head end power
2 1 571 RSL M A R A GENERATOR, Head end power
3 1 205042 AIRM CLEANER ASSEMBLY, Air, Two-stage
4 1 026120197 AF 4674 FLTG FILTER ELEMENT, Air, Primary
5 1 026120198 AF 4675 FLTG FILTER ELEMENT, Air, Safety
6 1 33045845 FLTG ALERTOR, Air restriction
7 2 LF3363 FLTG FILTERS, Lube, Full flow
8 2 LF777 FLTG FILTERS, Lube, By-pass
9 2 FS1000 FLTG FILTERS, Fuel
10 3 X CUM-24T OILD RECOVERY SYSTEM, Vapor
11 1 3021658 C U M M FILTER HEAD, Dual bypass
12 1 WE140410-000 KHST HEATER, Coolant, With thermostat
13 1 OL6346EP KHST HEATER, Immersion
14 1 A-6044CH HOFF JUNCTION BOX, Watertight
15 1 ST750 INGE STARTER, Air
16 1 SRV150 INGE VALVE, Relay, Air starter
17 1 150BMP INGE VALVE, Control, Air starter
18 1 30-09-0325 MURP PANEL, Gauge
19 1 TSW-45-10FT OME G SWITCH, Temperature, Oil (OTS)

1 1x385S-U2-1/2-304SS OME G • THERMOWELL, 1"
1 SSLK-38-12 OME G • FITTING, Compression

20 1 DRAIN LINE, Oil, 27" lg.
21 1 3074122 C U M M SWITCH, Pressure, Oil, 12 psi (OPS1)
22 1 3075323 C U M M SWITCH, Pressure, Oil, 30 psi (OPS)
23 1 3062866 C U M M SWITCH, Temperature, Coolant, 205 °F
24 1 3074121 C U M M SWITCH, Temperature, Coolant, 223 °F
25 1 CMP CIRCUIT, Control wiring
26 1 CMP RAIL ASY, Base
27 1 CMP PAN, Drip
28 1 CMP BRACKET, Air cleaner
29 1 CMP GUARD, Front engine
30 1 CMP TUBE, Air inlet with V.R. fittings
31 1 CMP BRACKET, Air cleaner panel
32 3 084233444 E M D ISOLATORS, Power cable
33 1 M A R A TERMINAL BOARD
34 1 9313760 E M D SWITCH, Pressure, Oil (OPS2)
A CONNECTION, Fuel inlet,
B CONNECTION, Fuel return to tank
C CONNECTION, Exhaust outlet
D CONNECTION, Air inlet
E CONNECTION, Heater inlet

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

Top View
HP-090.TIFH
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13-1 HEAD END POWER EQUIPMENT (continued)

F CONNECTION, Heater outlet, (2 places)
G CONNECTION, Turbo boost
H CONNECTION, Water vent
J DRAIN, Oil
K NUT, 1/2"-14 NPTF
L L-NPTF (one each side)
P 9313760 E M D PRESSURE, Low oil
Q TEMPERATURE, Coolant, High
R 3534243 C U M M TURBOCHARGER
S FH8718 C U M M PICKUP, Magnetic
T TACHOMETER, Take-off
U 3045933 C U M M VALVE, Shut-off, Fuel
V 3059658 C U M M PUMP, Fuel

CAL: EG29A
CPL: 4153

W TUBE, Oil fill
X 216484 C U M M DIPSTICK, Oil

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-2 AD4006 C U M M DISK, Timing, Left side of engine

1 1 S-316 C U M M KEY, Plain woodruff
2 1 3200287 C U M M SEAL, Keyway

1 3007111 C U M M HUB, Timing
3 1 (3007201) C U M M HUB, Timing
4 1 190397 C U M M SLEEVE, Wear

13-2 DISK, Timing

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-002.TIF



Section 13 - Head End Power System GP40MC Locomotive

13-10 P-13a.p65 - 10/20/00

HP-004.TIF

13-3 CYLINDER BLOCK



GP40MC Locomotive Section 13 - Head End Power System

P-13a.p65 - 10/20/00 13-11

13-3 BP4026 C U M M CYLINDER BLOCK

1 3811921 C U M M BLOCK, Cylinder kit
1 1 (3088301) C U M M BLOCK, Cylinder
2 7 3002834 C U M M BUSHING
3 4 205021 C U M M CAP, Main bearing, No. 2, 3, 4, & 5
3 1 205022 C U M M CAP, Main bearing, No. 1
3 1 205023 C U M M CAP, Main bearing, No. 6
3 1 205075 C U M M CAP, Main bearing, No. 7
4 14 3025485 C U M M WASHER, Plain
7 9 3014766 C U M M SCREW, 3/8"-16 x 1-3/64", Captive washer cap
8 2 191772 C U M M SCREW, 3/8"-16 x 1-1/4", Twelve point cap
9 10 S-127-C C U M M SCREW, 5/8"-11 x 1-3/4", Hexagon head cap
10 2 S-103-A C U M M SCREW, 5/8"-11 x 2", Hexagon head cap
11 14 3025482 C U M M SCREW, 1-14" x 7-13/16", Twelve point cap
12 36 3032633 C U M M SCREW, 3/4"-16 x 8", Twelve point cap
13 1 3025460 C U M M PLUG, Pipe, 1/8"
14 12 68445 C U M M PIN, Groove
15 1 60408-L C U M M DOWEL, Pin
16 2 9226 C U M M DOWEL, Flywheel housing
17 2 67211 C U M M DOWEL, Rear main bearing
18 2 124921 C U M M DOWEL
19 1 205366 C U M M DOWEL, Diamond
20 7 3007632 C U M M PLUG, Expansion
21 3 207527 C U M M SCREW, 5/8"-18 x 3", Twelve point cap
22 6 3007517 C U M M NOZZLE, Piston cooling
23 6 3015067 C U M M SEAL, O-ring
24 1 3025460 C U M M PLUG, Pipe
25 2 147416 C U M M PLUG, Expansion
26 1 3008470 C U M M PLUG, Pipe, 1"
27 2 175830 C U M M PLUG, Expansion
28 1 3202114 C U M M SHAFT, Idler, Water pump
29 1 3202114 C U M M SHAFT, Idler, Camshaft
31 1 205298 C U M M TUBE, Lub oil transfer
32 36 205059 C U M M WASHER, Plain, 3/4"
34 2 127362 C U M M WASHER, Plain, 3/8"
35 12 S-603 C U M M WASHER, Lock, 5/8"
36 12 S-658 C U M M WASHER, Plain, 5/8"
38 8 3008465 C U M M PLUG, Pipe, 1/8"
44 6 3033822 C U M M SCREW, 5/16"-24 x 3/4", Captive washer cap
40 1 207373 C U M M COVER, Camshaft
41 1 3040722 C U M M GASKET, Camshaft cover
42 3 3014766 C U M M SCREW, 3/8"-16 x 1", Captive washer cap

6 3028434 C U M M KIT, Liner
46 1 (3202240) C U M M LINER, Cylinder
47 1 3014668 C U M M SEAL, D-ring, Bottom (black)
48 1 3011076 C U M M SEAL, D-ring, Top (red)
49 1 205115 C U M M SEAL, Crevice

C U M M LINERS, Oversized (Refer to Service Parts Topic 92T1-18)
C U M M LINER SHIMS (Refer to Service Parts Topic 92T1-18)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-3 CYLINDER BLOCK (continued)
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13-4 IDLER GEAR, Camshaft and pump

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-4 BP4026 C U M M IDLER GEAR, Camshaft and water pump

1 1 3202114 C U M M SHAFT, Idler, Camshaft
1 3004684 C U M M GEAR, Bushing cam idler

2 1 (3004599) C U M M GEAR, Idler, Camshaft
1 3004685 C U M M GEAR, Bushing water pump

3 1 (3004680) C U M M GEAR, Idler, Water pump
4 1 3004686 C U M M BUSHING
5 2 130083 C U M M BEARING, Thrust
6 1 207527 C U M M SCREW, Twelve point cap, 5/8"-18 x 3"
7 1 3200772 C U M M WASHER, Plain

HP-006.TIF
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13-5 BP4026 C U M M CRANKSHAFT & MAIN BEARINGS

3005357 C U M M CRANKSHAFT
1 3201082 C U M M CRANKSHAFT, Engine
2 207259 C U M M GEAR, Crankshaft
3 206904 C U M M KEY, Woodruff

1 AR12270 C U M M SHELL, Main bearing, Standard
4 5 205140 C U M M BEARING, Main, No. 2, 3, 4, 5, & 6, Upper
5 5 205150 C U M M BEARING, Main, No. 2, 3, 4, 5, & 6, Lower
6 2 205160 C U M M BEARING, Main, No. 1 & 7 - Lower
7 2 205170 C U M M BEARING, Main, No. 1 & 7 - Upper
9 4 205112 C U M M BEARING, Thrust

A/R AR12271 C U M M SHELL, Main bearing, .010" Oversize
4 A/R 205141 C U M M BEARING, Main, No: 2, 3, 4, 5, & 6, Upper
5 A/R 205151 C U M M BEARING, Main, No. 2, 3, 4, 5, & 6, Lower
6 A/R 205161 C U M M BEARING, Main, No. 1 & 7 - Lower
7 A/R 205171 C U M M BEARING, Main, No. 1 & 7 - Upper
9 A/R 205112 C U M M BEARING, Thrust

A/R AR12272 C U M M SHELL, Main bearing, .020" Oversize
4 A/R 205142 C U M M BEARING, Main, No. 2, 3, 4, 5, & 6, Upper
5 A/R 205152 C U M M BEARING, Main, No. 2, 3, 4, 5, & 6, Lower
6 A/R 205162 C U M M BEARING, Main, No. 1 & 7, Lower
7 A/R 205172 C U M M BEARING, Main, No. 1 & 7, Upper
9 A/R 205112 C U M M BEARING, Thrust

A/R AR12273 C U M M SHELL, Main bearing, .030" Oversize
4 A/R 205143 C U M M BEARING, Main, No. 2, 3, 4, 5, & 6, Upper
5 A/R 205153 C U M M BEARING, Main, No. 2, 3, 4, 5, & 6, Lower
6 A/R 205163 C U M M BEARING, Main, No. 1 & 7, Lower
7 A/R 205173 C U M M BEARING, Main, No. 1 & 7, Upper
9 A/R 205112 C U M M BEARING, Thrust

C U M M THRUST RINGS - OVERSIZE
9 A/R 3001196 C U M M BEARING, Thrust, .010" Oversize
9 A/R 3001197 C U M M BEARING, Thrust, .020" Oversize

13-5 CRANKSHAFT & MAIN BEARINGS

HP-007.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-6 BP4026 C U M M INJECTOR MOUNTING

1 6 131026 C U M M SEAL, O-ring
2 6 207244 C U M M SEAL, Injector

A/R 3001658 C U M M SEAL, Injector, .010", Oversize
A/R 3001659 C U M M SEAL, Injector, .020", Oversize
A/R 3001660 C U M M SEAL, Injector, .030", Oversize

3 12 3070962 C U M M SCREW, Hexagon head cap
4 12 3023095 C U M M WASHER, Sealing
5 6 3627044 C U M M CONNECTION, Oil transfer
6 6 3179021 C U M M SCREW, Banjo connector

13-6 INJECTOR MOUNTING

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

FI600GM.TIF
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13-7 BP4026 C U M M ROCKER LEVERS

1 6 S-125 C U M M SCREW, 1/2"-13 x 2", Hex
2 48 205128 C U M M WASHER, Plain

6 3053478 C U M M LEVER, Rocker
3 1 (3049437) C U M M LEVER, Rocker
4 1 207226 C U M M BUSHING
5 1 194037 C U M M SOCKET, Rocker lever

6 3053476 C U M M LEVER, Rocker
6 1 (3049438) C U M M LEVER, Rocker
7 1 207344 C U M M BUSHING

1 208084 C U M M RIVET
6 3053477 C U M M LEVER, Rocker

8 1 (3049432) C U M M LEVER, Rocker
9 1 207344 C U M M BUSHING

1 208084 C U M M RIVET
6 3176773 C U M M SHAFT, Rocker lever

10 1 (3176875) C U M M SHAFT, Rocker lever
11 1 203933 C U M M PLUG, Expansion
12 6 205394 C U M M SCREW, 1/2"-13 x 4-1/2", Twelve point cap
13 30 108602 C U M M SCREW, 1/2"-13 x 3-3/4", Hex
14 6 3628330 C U M M GASKET, Rocker lever housing
15 18 S-212 C U M M NUT, Regular hexagon
16 18 168306 C U M M SCREW, 1/2"-20 x 2", Slotted set
17 6 205393 C U M M SCREW, 1/2"-13 x 2", Twelve point cap

13-7 ROCKER LEVERS

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-009.TIF



Section 13 - Head End Power System GP40MC Locomotive

13-16 P-13a.p65 - 10/20/00

13-8 BP4026 C U M M CAM FOLLOWER

1 12 205439 C U M M RING, Retaining
6 3081413 C U M M LEVER, Cam follower, Injector

2 1 (3081411) C U M M LEVER, Cam follower
4 1 3081412 C U M M PIN, Cam follower roller
5 1 3062141 C U M M ROLLER, Cam follower
6 1 213559 C U M M SOCKET, Cam follower

12 3039164 C U M M LEVER, Cam follower, Valve
3 1 205438 C U M M LOCKWIRE, Cam roller Pin
6 1 213559 C U M M SOCKET, Cam follower
7 1 (205069) C U M M LEVER, Cam follower
8 1 205071 C U M M PIN, Cam follower roller
9 1 3016826 C U M M ROLLER, Cam follower
10 6 3078218 C U M M SHAFT, Cam follower

1 205227 C U M M PLUG, Expansion
1 3077538 C U M M SHAFT, Cam follower

12 3 3628755 C U M M COVER, Camshaft, Plain
22 1 3628756 C U M M COVER, Camshaft

MOUNTING PARTS
13 12 3002886 C U M M SCREW, 3/8"-16 x 1.3", Cam follower shaft, Special
14 12 3040838 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
15 12 3040837 C U M M SCREW, 3/8"-16 x 2-1/2", Captive washer cap
16 12 3002993 C U M M DOWEL, Ring
17 6 3040721 C U M M GASKET, Cam follower housing
18 24 S-604 C U M M WASHER, Lock
19 36 127362 C U M M WASHER, Plain

PUSH RODS
20 6 3017961 C U M M ROD, Push, Injector
21 12 3057139 C U M M ROD, Push, Valve

13-8 CAM FOLLOWER

HP-010.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-9 OIL MANIFOLD

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-011.TIF

13-9 BP4026 C U M M OIL MANIFOLD

1 1 3627693 C U M M UNION, Male
2 8 127018 C U M M WASHER, Plain
3 7 3001340 C U M M SEAL, O-ring
4 8 3001811 C U M M SCREW, 1/4"-20 x 1", Twelve point cap
5 1 3084620 C U M M MANIFOLD, Oil
6 2 3023217 C U M M PLUG, Threaded, With O-ring
7 1 3037657 C U M M CONNECTION, Oil supply
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HP-012.TIF

13-10 PUMP, Lubricating Oil

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-10 1 3047549 C U M M PUMP, Lubricating Oil

1 2 S-126 C U M M SCREW, 3/8"-16 x 2-1/2", Hex
2 1 S-141 C U M M SCREW, 3/8"-16 x 2-3/4", Hex
4 1 S-199-A C U M M SCREW, 3/8"-16 x 4", Hex
5 1 70760 C U M M DOWEL, Pin
6 1 107948 C U M M DOWEL, Diamond
7 1 205061 C U M M GASKET, Lube oil pump
8 1 207252 C U M M GEAR, Lubricating oil pump
9 2 3049543 C U M M GEAR, Lubricating oil pump
11 4 S-604 C U M M WASHER, Lock
12 1 205080 C U M M PLUNGER, Pressure regulator
14 1 205052 C U M M SHAFT, Idler
15 1 3062415 C U M M SPRING, Compression
16 1 3200934 C U M M PLUG, Retainer
17 1 205057 C U M M BODY, Lubricating oil pump

1 205049 C U M M BODY, Lubricating oil pump
18 2 69521 C U M M BUSHING
20 1 205065 C U M M SHAFT, Lube pump drive
21 1 3047548 C U M M COVER, Lube oil pump

1 (3009955) C U M M COVER, Lube oil pump
18 2 69521 C U M M BUSHING

C U M M MOUNTING PARTS
23 3 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
25 2 205898 C U M M SEAL, O-ring
26 1 207135 C U M M SEAL, Rectangular ring
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13-11 BREATHER LOCATION

HP-013.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-11 BR4027 C U M M BREATHER LOCATION

1 12 3065950 C U M M SCREW, 3/8"-16 x 4-1/2", Captive washer cap
4 6 3629140 C U M M GASKET, Rocker lever cover
5 6 3044413 C U M M SCREW, 3/8"-16 x 2", Captive washer cap
6 3 3010247 C U M M COVER, Valve
7 6 43828 C U M M CLAMP, Hose
8 2 64709 C U M M SPACER, Mounting
9 3 64775 C U M M HOSE, Plain
10 2 67949 C U M M CLIP
11 2 209773 C U M M CLAMP, Hose
12 2 3012475 C U M M SCREW, Captive washer cap
13 1 3046834 C U M M TUBE, Breather
14 1 3046838 C U M M TUBE, Breather
15 1 3200316 C U M M HOSE, Plain
16 3 219065 C U M M BAFFLE, Breather
17 6 3000528 C U M M NUT, Spring, 3/16"

3 3046853 C U M M COVER, Rocker lever
18 3 3008595 C U M M BREATHER, Crankcase
19 3 3010396 C U M M COVER, Rocker lever

Crankcase breathers mounted on #1, #3 and #5 valve covers. Includes tube for venting engine to a point below the pan
ledge on right side rear of engine.
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13-12 INDICATOR, Air Restriction

HP-014.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-12 1 178957 C U M M INDICATOR, Air restriction
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13-13 VIBRATION DAMPER

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-13 DA4018 C U M M VIBRATION DAMPER

1 2 217322 C U M M DAMPER, Vibration
2 6 206929 C U M M CAPSCREW, 1/2"-13 x 1-3/4", Twelve point
3 6 205059 C U M M WASHER, Plain, Hardened
4 6 206881 C U M M CAPSCREW, 3/4"-16 x 4", Twelve point
5 6 S-608 C U M M WASHER, Lock
6 1 3003696 C U M M PULLEY, Crankshaft

HP-015.TIF
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13-14 SWITCH ASSEMBLY, Pressure, Oil

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-14 EC8274 C U M M SWITCH ASSEMBLY, Pressure, Oil

1 3056344 C U M M SWITCH, Pressure
2 3056357SP C U M M HARNESS, Wiring (OPS, OPS1)

HP-016.TIF
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13-15 SWITCH ASSEMBLY, Temperature, Coolant

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-15 EC8276 C U M M SWITCH ASSEMBLY, Temperature, Coolant

1 3056353 C U M M SWITCH, Temperature
2 3056356SP C U M M HARNESS, Wiring (WST1)

12034413 C U M M HARNESS, Wiring (WST2)

HP-017.TIF
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13-16 HARNESS, Wiring

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-16 1 3068137 C U M M HARNESS, Wiring

HP-018.TIF
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13-17 SUPPORT, Engine, Front

HP-021.TIF
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13-17 EM4058 C U M M SUPPORT, Engine, front

1 6 S-173-A C U M M SCREW, 5/8"-11 x 2-1/4", Hex
2 6 S-603 C U M M WASHER, Lock
3 1 206343 C U M M SUPPORT, Front engine
4 1 S-1040-A C U M M ELBOW, Male adapter
6 6 3025460 C U M M PLUG, Pipe
7 1 3009620 C U M M SPRING, Engine barring
10 1 3016792 C U M M SEAL, Oil
11 1 3016788 C U M M SEAL, Oil
12 1 3016794 C U M M SEAL, Oil
13 1 3017318 C U M M COVER, Gear
8 2 132770 C U M M BUSHING
9 1 205133 C U M M BUSHING
14 1 3015525 C U M M RING, Retaining

1 3018914 C U M M GUIDE, Barring shaft
15 1 3018909 C U M M BUSHING
16 1 3018910 C U M M BEARING, Thrust
17 1 3018911 C U M M PIN, Roll
18 1 3019154 C U M M GUIDE, Barring shaft
19 1 3019152 C U M M GEAR, Engine barring
20 1 3019153 C U M M SHAFT, Barring
21 2 3046202 C U M M PLUG, Threaded
22 1 3059831 C U M M PLUG, Drive
23 1 3201125 C U M M SEAL, O-ring
24 1 3200642 C U M M PLATE, Clamping
25 1 70645 C U M M DOWEL, Pin
26 1 102957 C U M M DOWEL, Diamond
27 12 3014766 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
28 1 3037282 C U M M GASKET, Cover plate
29 1 S-965-E C U M M PLUG, Pipe
30 1 206217 C U M M STUD
31 1 206218 C U M M STUD
32 2 3019961 C U M M NUT, Plug, 3/8"-16
33 1 3044523 C U M M PLATE, Gear cover

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-17 SUPPORT, Engine, front (continued)
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13-18 GEARCOVER MOUNTING

HP-022.TIF
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13-18 GEARCOVER MOUNTING (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-18 EM4703 C U M M GEARCOVER MOUNTING

1 2 S-105 C U M M SCREW, Hex, 3/8"-16 x 3.50", Hex
2 2 S-163 C U M M SCREW, Hex, 3/8"-16 x 3.25", Hex
3 4 S-199-A C U M M SCREW, Hex, 3/8"-16 x 4", Hex
4 5 S-199-B C U M M SCREW, Hex, 3/8"-16 x 3.75", Hex
5 2 S-602 C U M M WASHER, Plain
6 13 S-604 C U M M WASHER, Lock
7 1 S-915-A C U M M PLUG, Pipe, 1/2 NPTF
8 1 67622 C U M M PLUG, Pipe, 3/8 NPTF
9 1 205375 C U M M SCREW, 3/8"-16 x 2.25", Twelve point cap
10 3 3010596 C U M M SCREW, 3/8"-16 1.25", Captive washer cap
11 2 3012476 C U M M SCREW, 3/8"-16 x 3", Captive washer cap
12 1 3013786 C U M M PLUG, Pipe, 3/8" NPTF
13 1 3016788 C U M M SEAL, Oil
14 4 3025460 C U M M PLUG, Pipe
15 1 3074690 C U M M GASKET, Gear cover
16 4 3201128 C U M M NUT, 3/8"-16 thread, Hex
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13-19 MAGNETIC SWITCH

HP-022.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-19 ES8029 C U M M MAGNETIC SWITCH

1 1 3050692 C U M M SWITCH, Magnetic
2 4 S-224 C U M M NUT, Heavy, 1/4", Hex
3 4 S-600 C U M M WASHER, Lock
4 4 S-631 C U M M WASHER, Plain, 1/4"
5 2 204493 C U M M ISOLATOR, Vibration
6 1 3062483 C U M M BRACKET, Magnetic switch
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13-20 FILTER ASSEMBLY, Fuel

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-028.TIF

13-20 FF4013 C U M M FILTER ASSEMBLY, Fuel

1 1 212013 C U M M HEAD, Fuel filter
2 2 3329289 C U M M FILTER, Fuel
3 2 3010595 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
4 4 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
5 1 3201394 C U M M BRACKET, Filter
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13-21 PLUMBING, Fuel filter

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-21 FF4705 C U M M PLUMBING, Fuel filter

1 1 AK1001600SS C U M M HOSE, Flexible
2 2 129859 C U M M ELBOW, Male union

HP-029.TIF
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13-22 FITTING, Fuel pump inlet

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-030.TIF

13-22 FF8701 C U M M FITTING, Fuel pump inlet

1 1 203850 C U M M UNION, Male
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13-23 FLYWHEEL HOUSING

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-23 FH4018 C U M M FLYWHEEL HOUSING

1 8 S-631 C U M M WASHER, Plain
2 1 205247 C U M M SEAL, O-ring
3 8 205409 C U M M SCREW, 1/4"-20 x 5/8", Hex head
4 1 3005885 C U M M SEAL, Rr Crk Assembly

1 (207724) C U M M SEAL, Oil
5 1 70657 C U M M COVER, Access Hole
6 2 S-118-A C U M M SCREW, Hexagon head cap
7 1 3021735 C U M M GASKET, Flywheel housing
8 1 3036814 C U M M HOUSING, Flywheel
9 1 62182 C U M M COVER Starter flange
10 18 S-603 C U M M WASHER, Lock
11 2 9226 C U M M DOWEL, Flywheel housing
13 14 172648 C U M M SEAL, Rectangular ring
14 1 205239 C U M M SEAL, Rectangular ring
15 10 S-103-A C U M M SCREW, 5/8"-11 x 2", Hex head
16 2 S-144 C U M M SCREW, 5/8"-11 x 2-1/2", Hex head
17 4 3010595 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
18 1 3201056 C U M M COVER, Flywheel housing
19 3 S-181 C U M M SCREW, 5/8"-11 x 1-1/4", Hex head

HP-031.TIF
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13-24 MAGNETIC PICKUP

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

FH400GF2

13-24 FH8718 C U M M MAGNETIC PICKUP

1 1 026121828 213272 C U M M PICKUP, Magnetic
2 1 213273 C U M M HARNESS, Wiring
3 1 553856 C U M M GASKET, Drain plug
4 1 (3201759) C U M M SCREW, 3/4"-16 x 1/2", Hex
5 1 027127806 97-3057-1004 AMPH CLAMP, Cable
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13-25 OIL FILL LOCATION

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-034.TIF

13-25 F04025 C U M M OIL FILL LOCATION

1 1 107981 C U M M CAP, Filler
2 1 3628755 C U M M COVER, Camshaft
3 1 3200414 C U M M BRACKET, Oil tube
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1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

13-26 CONTROL, Governor, EFC

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

11864.DRW

13-26 1 025121833 DYN2-83503 BARB CONTROL, Governor, EFC

1
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-036.TIF

13-27 1 3016734 C U M M DRIVE ACCESSORY, Fuel pump

1 1 S-316 C U M M KEY, Plain, Woodruff
2 1 207253 C U M M GEAR, Accessory drive
3 1 3000175 C U M M HUB, Jaw coupling
4 1 3009512 C U M M SUPPORT, Accessory drive
5 1 3014103 C U M M WASHER, Plain
6 2 3025460 C U M M PLUG, Pipe
7 1 3045136 C U M M WASHER, Plain
8 1 3045137 C U M M SCREW, 1/2-20 x 2", Hex
9 1 3045229 C U M M SHAFT, Accessory drive
10 1 S-205 C U M M NUT, Regular, Hexagon, 3/8"-24
11 5 S-602 C U M M WASHER, Plain
12 1 S-604 C U M M WASHER, Lock, 11/16"
13 3 3033038 C U M M SCREW, 3/8"-16 x 1.61", Captive washer cap
14 1 3044413 C U M M SCREW, 3/8"-16 x 2", Captive washer cap
15 1 3201693 C U M M GASKET. Acc Drive Support

13-27 DRIVE ACCESSORY, Fuel pump
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-037.TIF

13-28 PUMP, Fuel

13-28 3059658 C U M M PUMP, Fuel
CAL: EG29A
CPL: 4153

1 1 3030267 C U M M COVER, Fuel pump front
2 1 3059646 C U M M BODY, Fuel pump
3 1 3021977 C U M M COVER, Spring
4 1 AR12110 C U M M DAMPER, Fuel pump & mounting
5 1 3034239 C U M M PUMP, Gear fuel
6 1 026121827 FV8012 C U M M VALVE, Fuel shutoff
7 1 026121826 3408324 C U M M ACTUATOR, ETR fuel control
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13-29 COVER, Fuel pump, Front

HP-038.TIF
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13-29 COVER, Fuel Pump Front (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-29 3030267 C U M M COVER, Fuel Pump Front

1 1 212613 C U M M HUB, Jaw coupling
2 1 212668 C U M M KEY, Square

3028372 C U M M MAIN DRIVE ASSEMBLY
3 1 S-18052 C U M M BEARING, Ball
4 1 212601 C U M M SHAFT, Fuel pump drive
5 1 212604 C U M M RING, Retaining
6 1 212605 C U M M GEAR, Fuel pump
7 1 212639 C U M M ADAPTER, Spline
8 2 3062676 C U M M SEAL, Oil

1 3028368 C U M M COVER AND BUSHING
9 1 163944 C U M M BUSHING
10 1 3063054 C U M M COVER, Fuel pump
11 1 3004724 C U M M SPACER, Seal
12 1 3069103 C U M M GASKET, Fuel pump
13 1 3018682 C U M M SCREW, 1/4"-20 x 1", Hex
14 3 70704 C U M M WASHER, Plain, 17/64"
15 5 301m51 C U M M SCREW, 1/4"-20 x 1-1/8", Captive washer cap
16 1 118226 C U M M SCREW, 3/16"-24 x 1-1/4", Socket Head Cap
17 1 5-6C C U M M WASHER lock, Use 5-606 wRh 3032898 hdwr.
18 1 103089 C U M M WASHER, Plain
19 1 3063052 C U M M GASKET Fuel pump
20 2 3017052 C U M M SCREW, 1/4"-20 x 1-1/8", Captive washer cap
21 1 3002110 C U M M CONNECTOR, Male
22 1 212603 C U M M SEAL, Oil

1 3015665 C U M M SHAFT, Tachometer drive
23 1 212607 C U M M SHAFT, Tachometer drive
24 1 212609 C U M M BUSHING, Tacometer drive
25 1 212610 C U M M GEAR Tachometer drive
26 1 212602 C U M M GEAR Tachometer drive
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13-30 HOUSING, Fuel pump

HP-039.TIF



Section 13 - Head End Power System GP40MC Locomotive

13-42 P-13b.p65 - 6/16/00

13-30 HOUSING, Fuel Pump (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-30 FP4968 C U M M HOUSING, Fuel pump

1 3059646 C U M M BODY, Fuel pump
1 1 3059619 C U M M BODY, Fuel pump
2 3 214139 C U M M BALL, Plug AFC
3 1 3036970 C U M M HOUSING, Spring pack
4 1 3058555 C U M M BARREL, Governor
5 1 100193 C U M M BUSHING, Tachometer drive
6 2 118227 C U M M DOWEL, Ring

3040760 C U M M PLUNGER, Governor
7 1 70690 C U M M DRIVER, Governor plunger
8 1 3048557 C U M M SPACER, Bearing
9 1 3040750 C U M M PLUNGER, Governor
10 3 3025459 C U M M PLUG, Pipe
11 1 100478 C U M M SEAL, O-ring
12 1 163945 C U M M RING, Retaining
13 1 213768 C U M M SEAL, O-ring
14 1 3006175 C U M M SCREW, 1/4"-28 x 1.84", Fuel pump adjusting

3006430 C U M M SHAFT, Throttle
15 1 3006343 C U M M STOP, Throttle lever
16 2 3006344 C U M M SCREW, Set, 1/4"-28 x 3/8", Hex flat S’K’T
17 1 3046680 C U M M SHAFT, Throttle
18 1 213769 C U M M PLUG, Ball
19 1 3000446 C U M M COVER, Fuel control
20 1 3027633 C U M M BEARING, Thrust
21 4 S-2286 C U M M SCREW, Drive
22 2 S-270 C U M M NUT, 1/4"-28, Hex
23 1 70700 C U M M SPRING, Compression
24 1 157088 C U M M CAP, Fuel pump filter
25 1 154088 C U M M SEAL, Rectangular ring
26 1 146483 C U M M SCREEN, Filter
27 4 3025460 C U M M PLUG, Pipe
30 2 3046407 C U M M SCREW, 1/4"-28 x 1-1/2", Socket set
32 1 144178 C U M M PLUNGER, Governor weight assist
33 1 70705 C U M M GASKET, Flange
34 2 5-18240 C U M M RING, Retaining
35 1 70713 C U M M RETAINER, Spring
36 1 3065376 C U M M Cwee Spring pack
37 2 3017051 C U M M SCREW, 1/4"-20 x 1-1/8", Captive washer cap
38 6 70717 C U M M SHIM
38 1 70717-A C U M M SHIM
38 1 70717-B C U M M SHIM
39 1 70716 C U M M SCREW, W16-28 x 1-1/4", Knurled
40 1 3036472 C U M M GUIDE, Idle Spring Plunger
41 1 70715 C U M M WASHER, Plain
42 2 211635 C U M M PIN, Governor weight
43 A.R. 101841 C U M M SHIM, 005"
43 A.R. 101842 C U M M SHIM, 010"
43 A.R. 101843 C U M M SHIM, 020"
44 A.R. 144179 C U M M SHIM
45 1 143854 C U M M SPRING, Compression
46 1 3024991 C U M M WEIGHT, Governor, Cardeg
47 1 3004957 C U M M SPRING, Gov. Max.
48 1 141629 C U M M PLUNGER, Idle spring
49 1 3032014 C U M M SPRING, Compression
50 1 3018767 C U M M SPRING, Compression
55 1 112g6 C U M M PLUG, Pipe
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13-31 FUEL PUMP GEAR

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-041.TIF

13-31 FP4968 C U M M FUEL PUMP GEAR
3034239 C U M M PUMP, Gear Fuel

1 1 3033731 C U M M HOUSING & COVER ASSEMBLY
2 2 70790 C U M M SCREW, 1/4"-20 x 2-3/4", Socket head cap
3 2 70704 C U M M WASHER, Plain
4 2 181466 C U M M WASHER, Lock
5 1 3033719 C U M M DOWEL Ring
6 1 t0855 C U M M GASKET, Fuel pump
7 1 3026163 C U M M GASKET Fuel pump

1 3016609 C U M M GEAR & Shaft
8 1 119363 C U M M GEAR Fuel pumping
9 1 100215 C U M M SHAFT, Fuel pump drive

1 3019616 C U M M GEAR & Shaft
8 1 119363 C U M M GEAR, Fuel pump
10 1 175864 C U M M SHAFT, Fuel pump
11 2 64816-A C U M M DOWEL, Pin
14 1 3050624 C U M M VALVE, Pressure regulator
15 2 3033742 C U M M PLUG, Threaded
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13-32 DAMPER, Fuel pump & mounting

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-042.TIF

13-32 FP4968 C U M M FUEL PUMP DAMPER

AR12110 C U M M DAMPER, Fuel Pump & Mounting
BM76340 C U M M DAMPER ASSEMBLY, Fuel pump

1 1 100099 C U M M SEAL, Rectangular ring
2 1 139988 C U M M SEAL, Rectangular ring
3 1 153336 C U M M BODY, Fuel pump damper
4 1 153338 C U M M COVER, Fuel pump damper
5 1 160514 C U M M WASHER, Plain, 1/4"
6 1 202897 C U M M DIAPHRAGM, Damper
7 2 3017051 C U M M CAPSCREW, 1/4"-20 x 1-1/8", Captive washer
8 2 S-174-C C U M M CAPSCREW, 1/4"-20 x 3-1/2", Socket head
9 2 70704 C U M M WASHER, Plain, 1/4"
10 1 151900 C U M M SEAL, Rectangular ring
11 8 181468 C U M M WASHER, Lock, 1/4"
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13-33 GOVERNOR, EFC

HP-043.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-33 FP4968 C U M M GOVERNOR, EFC

1 3408324 C U M M ACTUATOR, ETR fuel control
2 3048182 C U M M SEAL, O-ring
3 3042542 C U M M SEAL, O-ring
4 3042542 C U M M SEAL, O-ring
5 3017051 C U M M SCREW, 1/4"-20 x 1-1/8", Captive washer cap
6 70704 C U M M WASHER, Plain
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13-34 TUBING, Fuel

HP-044.TIF
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13-34 TUBING, Fuel (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-34 FT40050 C U M M TUBING, Fuel

1 2 S-607 C U M M WASHER, Lock
2 2 100478 C U M M SEAL, O-ring
3 2 118226 C U M M SCREW, 3/16"-24 x 1 1/4", Socket head cap
4 12 127018 C U M M WASHER, Plain
5 2 70620 C U M M WASHER, Plain
6 1 207442 C U M M CONNECTION, Fuel block
7 12 3001340 C U M M SEAL, O-ring
8 12 3001811 C U M M SCREW, 1/4"-20 x 1", Twelve point cap
9 4 S-140 C U M M SCREW, 7/16"-14 x 1-3/4", Hex
10 4 S-217 C U M M NUT, Heavy hexagon
11 4 S-610 C U M M WASHER, Lock
12 4 69324 C U M M WASHER, Plain
13 1 3046200 C U M M SPIDER, Jaw coupling
14 1 3069103 C U M M GASKET, Fuel pump
15 1 207112 C U M M FLANGE, Weld
16 1 207117 C U M M GASKET, Air compressor
17 1 3025460 C U M M PLUG, Pipe
18 2 3014766 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
20 1 S-156-B C U M M SCREW, Hexagon head cap
21 1 181213 C U M M ELBOW, Plain adapter
22 1 70704 C U M M WASHER, Plain
23 1 3028324 C U M M VALVE, Check
24 1 3028325 C U M M VALVE, Check
25 2 3032872 C U M M UNION, Male
26 1 3201391 C U M M ELBOW, Male union
27 1 3033024 C U M M ELBOW, Male union
28 1 3200069 C U M M BRACKET, Check valve
29 1 3200070 C U M M BRACKET, Check valve
30 1 3201614 C U M M SPACER, Mounting
31 1 3200103 C U M M TUBE, Fuel Supply
32 2 127362 C U M M WASHER, Plain
33 2 176288 C U M M TEE, Female adapter
34 2 3002150 C U M M SEAL, Ferrule
35 2 3078053 C U M M SCREW, Captive washer cap
37 2 3031404 C U M M CONNECTOR, Tube
38 2 3200386 C U M M CLAMP, Tube
39 2 3200387 C U M M CLAMP, Tube
40 1 3200405 C U M M TUBE, Fuel supply
42 2 3201115 C U M M TUBE, Fuel supply
43 1 3201737 C U M M TUBE, Fuel drain
44 1 207441 C U M M MANIFOLD, Fuel
36 4 217631 C U M M PLUG, Pipe
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13-35 VALVE, Shutoff

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-045.TIF

13-35 3018453 C U M M VALVE, Shutoff

1 1 S-607 C U M M WASHER, Lock
2 4 129768 C U M M SPRING, Valve
3 1 129839 C U M M SHIELD, Shutoff valve
4 1 129886 C U M M BODY, Shutoff valve
5 1 129838 C U M M KNOB
6 1 3279794 C U M M SEAL, O-ring
7 1 3000266 C U M M SHAFT, Shutoff valve
8 2 129888 C U M M SEAL, Rectangular ring
9 1 196057 C U M M DISC, Valve
10 1 3054609 C U M M SOLENOID
11 4 3018047 C U M M SCREW, Fillister head cap
12 1 3025458 C U M M PLUG, Pipe
13 1 3034451 C U M M HOUSING, Actuator
14 1 3034452 C U M M DISC, Actuator
15 2 S-189-C C U M M SCREW, Socket head cap
16 2 67684 C U M M WASHER, Plain
17 1 154087 C U M M SEAL, Rectangular ring
18 2 181466 C U M M WASHER, Lock
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13-36 FLYWHEEL

HP-010.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-36 1 302413 C U M M FLYWHEEL

1 1 (3005582) C U M M FLYWHEEL
2 1 5566 C U M M GEAR, Flywheel ring
3 9 207386 C U M M SCREW, Head locking
4 9 200861 C U M M WASHER, Plain

13-36 1 3024105 C U M M FLYWHEEL (optional)

1 1 (3005581) C U M M FLYWHEEL
2 1 5566 C U M M GEAR, Flywheel ring
3 9 207366 C U M M SCREW, Head locking
4 9 200861 C U M M WASHER, Plain
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13-37 COVER PLATE

HP-048.TIF

13-37 HD4067 C U M M COVER PLATE

1 1 S-604 C U M M WASHER, Lock
2 1 S-103-D C U M M SCREW, 3/8"-16 x 1 1/4", Hex
3 1 3003123 C U M M INSERT, Pump drive
4 1 3007380 C U M M GASKET, Hydraulic pump
5 4 3012472 C U M M SCREW, 3/8"-16 x 1 1/2", Captive washer cap
6 1 S-123-A C U M M SCREW, 5/8"-18 x 2", Hex
7 1 3017346 C U M M WASHER, Plain
8 1 3200772 C U M M WASHER, Plain
9 1 3201609 C U M M COVER, Hyd pump flang

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-38 IM4006 C U M M MANIFOLD, Intake

1 1 207378 C U M M TUBE, Water transfer
2 1 3002179 C U M M TUBE, Water transfer
3 2 206808 C U M M SEAL, Grommet
4 1 3070889 C U M M COVER, Aftercooler
5 2 3001301 C U M M RETAINER, Seal
6 2 3001304 C U M M GASKET, Aft housing
7 2 3001305 C U M M GASKET, Connection
8 1 3069837 C U M M HOUSING, Aftercooler
9 3 3011829 C U M M SCREW, 3/8"-16 x 4.94", Captive washer cap
10 8 3014766 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
11 1 3032161 C U M M GASKET, Connection
12 21 3042889 C U M M SCREW, 3/8"-16 x 1.87", Captive washer cap
13 1 3200783 C U M M PLATE, Cover
14 2 3060567 C U M M SCREW, 3/8"-16 x 2.75", Captive washer cap
16 2 3012472 C U M M SCREW, 3/8"-16 x 1 1/2", Captive washer cap
17 6 209773 C U M M CLAMP, Hose
18 1 3010922 C U M M CLIP
19 2 3818271 C U M M HOSE, Plain

13-38 MANIFOLD, Intake
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13-38 MANIFOLD, Intake (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

20 1 144372 C U M M ELBOW, Male adapter
21 2 3010595 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
23 1 3010926 C U M M GASKET, Flange
24 1 3017276 C U M M HOSE, Plain
25 1 3175687 C U M M TEE, Street pipe
26 1 3201384 C U M M TUBE, Vent
27 1 3201401 C U M M CONNECTION, Water transfer
28 2 3028291 C U M M SEAL, O-ring
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13-39 CONNECTOR, Male

HP-050.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-39 1 143950 C U M M CONNECTOR, Male
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13-40 MANIFOLD MOUNTING, Intake

HP-051.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-40 IM4727 C U M M MANIFOLD MOUNTING, Intake

1 2 3008466 C U M M PLUG, Pipe
2 24 S-604 C U M M WASHER, Lock
3 12 103271 C U M M SCREW, Hexagon head cap
4 2 123204 C U M M SCREW, Hexagon head cap
5 24 127362 C U M M WASHER, Plain
6 2 137868 C U M M SCREW, Hexagon head cap
7 8 137872 C U M M SCREW, Hexagon head hap
8 6 206277 C U M M GASKET, Intake manifold
9 12 3014304 C U M M SEAL, Rectangular ring
10 2 S-103-D C U M M SCREW, Hexagon head cap
11 2 S-604 C U M M WASHER, Lock
12 1 3011693 C U M M PLATE, Cover
13 1 3201388 C U M M GASKET, Flange
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13-41 HOUSING ASSEMBLY, Thermostat

HP-052.TIF
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13-41 HOUSING ASSEMBLY, Thermostat (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-41 IM4738 C U M M HOUSING ASSEMBLY, Thermostat

1 1 S-962-E C U M M DRAINCOCK
2 2 186780 C U M M SEAL, Thermostat
3 2 3076489 C U M M THERMOSTAT
4 3 3008468 C U M M PLUG, Pipe, 1/2" NPT
5 2 3008469 C U M M PLUG, Pipe, 3/4" NPT
6 1 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
7 5 3010597 C U M M SCREW, 3/8"-16 x 3-3/4", Captive washer cap
8 1 3010916 C U M M SUPPORT, Thermostat housing
9 1 3010918 C U M M GASKET, Thermostat housing
10 1 3010933 C U M M HOUSING, Thermostat
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HP-053.TIF

13-42 FILTER, By-pass
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13-42 FILTER, By-pass (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-42 LF4011 C U M M FILTER, By-pass

1 6 30408S8 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
2 1 S200977 C U M M GASKET Lube oil fill cover
3 1 6SSSS C U M M STOP, Actuator
4 1 1617S7 C U M M PIN, Roll
5 2 205345 C U M M PIN, Roll
6 1 205S46 C U M M SPRING, Compression
7 1 205S47 C U M M PLUNGER, Bypass valve
8 1 205S48 C U M M PLUNGER,  Pst cooling valve
9 1 205SS0 C U M M PLUG, Retainer
10 1 3007170 C U M M SPRING, Piston cool valve
11 1 S008466 C U M M PLUG, Pipe
12 1 S008470 C U M M PLUG, Pipe
13 1 S029820 C U M M SEAL, O-ring
14 2 SOS4578 C U M M ADAPTER, Filter head
15 3 S025458 C U M M PLUG, Pipe
16 1 S202156 C U M M HEAD, Lub oil filter
17 1 S20M25 C U M M SEAL, O-ring
18 2 S20158S C U M M PLUG Threaded
19 1 S201585 C U M M SEAL O-ring
20 2 S889S81 C U M M ELEMENT, Lube oil filter
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13-43 OIL FILTER CONNECTION

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-054.TIF

13-43 LF4702 C U M M OIL FILTER CONNECTION

1 1 3086375 C U M M BUSHING, Reducing pipe
2 1 S-1040-A C U M M ELBOW, Male adapter
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13-44 GAUGE, Oil level

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-44 LG4031 C U M M GAUGE, Oil level

1 1 3000508 C U M M TUBE, Oil gauge
2 1 3064810 C U M M TUBE, Oil gauge
3 1 216484 C U M M DIPSTICK

HP-055.TIF
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13-45 COVERS, Hand hole

HP-056.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-45 OB4838 C U M M COVERS, Hand hole

1 2 S201060 C U M M COVER, Hand hole
2 12 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
3 3 S042586 C U M M GASKET, Hand hole
4 1 3069847 C U M M COVER, Hand hole
5 6 3010595 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
6 1 ASR 602000NF C U M M HOSE
7 2 43828-A C U M M CLAMP, Hose

2 3046202 C U M M PLUG, Threaded
8 1 3040810 C U M M PLUG, Threaded
9 1 3046201 C U M M SEAL, O-ring
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13-46 FILTER, Bypass oil

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-057.TIF

13-46 OF4008 C U M M FILTER, Bypass oil

1 3 S-22S C U M M NUT, Heavy Hexagon
2 3 5-602 C U M M WASHER, Plain
3 3 S-604 C U M M WASHER,  Lock
4 3 1087C C U M M SCREW, Hexagon head cap
5 1 SS0417S C U M M HEAD, Lube oil filter
6 1 SS1S28S C U M M ELEMENT, Lube oil filter
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13-47 PLUMBING, Oil bypass filter

HP-058.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-47 OF4711 C U M M PLUMBING, Oil bypass filter

1 1 AK 6036 SS C U M M HOSE, Flexible
2 1 AK 6062 SS C U M M HOSE, Flexible
3 2 68645 C U M M ELBOW, Male adapter
4 1 10269 C U M M CLIP
5 2 106221 C U M M CLIP
6 1 3629495 C U M M ELBOW, Male adapter
7 1 152767 C U M M CLIP
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13-48 PAN, Oil

HP-059.TIF
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13-48 PAN, Oil (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-48 OP4037 C U M M PAN, Oil

1 1 3202152 C U M M PAN, Oil
2 2 3008468 C U M M PLUG, Pipe
3 2 3008479 C U M M PLUG, Pipe
4 1 3011049 C U M M CONNECTION, Oil suction
5 1 3010593 C U M M SCREW, 3/8"-24 x 1", Hex
6 4 108330 C U M M WASHER, Plain
7 2 S-610 C U M M WASHER, Lock
8 1 129069 C U M M NUT, Lock
9 2 137890 C U M M SCREW, 7/16"-14 x 4-1/2", Hex
10 1 3008403 C U M M GASKET, Oil suction connecfion
11 2 3010595 C U M M SCREW, 3/8"-16 x 1", Captive washer cap
12 1 3065707 C U M M BRACE, Elbow
13 2 3200706 C U M M CLIP
14 1 3202153 C U M M ADAPTER, Oil pan
15 18 3040838 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
18 1 3070780 C U M M COVER, Oil pan adapter
19 1 3073213 C U M M GASKET, Adapter
20 1 S-181-C C U M M SCREW, 1/2"-20 x 3/4", Hex
21 1 130914 C U M M WASHER, Sealing

2 3046942 C U M M PLUG, Threaded
22 1 3046869 C U M M PLUG, Threaded
23 1 3046943 C U M M SEAL, O-ring
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13-49 PAN, Oil

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-022.TIF

13-49 OP4716 C U M M PAN, Oil

1 27 3065723 C U M M SCREW, 3/8"-16 x1-3/4", Captive washer cap
2 1 3042590 C U M M GASKET, Oil pan
3 5 3035624 C U M M SCREW, 3/8"-16 x 1-1/2", Captive washer cap
4 1 137980 C U M M SCREW, 9/16"-12 x 3-1/4", Hex
5 2 3012478 C U M M SCREW, 3/8"-16 x 3-1/2", Captive washer cap
6 28 3033038 C U M M SCREW, 3/8"-16 x 1-3/4", Captive washer cap
7 1 3040837 C U M M SCREW, 3/8"-16 x 2-1/4", Captive washer cap
8 1 3042587 C U M M GASKET, Oil pan adapter
9 1 S-609 C U M M WASHER, Lock
10 1 3025460 C U M M PLUG, Pipe
11 4 153516 C U M M SEAL, Rectangular ring
12 2 3069844 C U M M SEAL, Rectangular strip
13 1 5-689 C U M M WASHER, Plain
14 2 127S62 C U M M WASHER, Plain
15 2 5-622 C U M M WASHER, Plain
16 1 3013786 C U M M PLUG, Pipe
17 2 3012481 C U M M SCREW, 7/16"-14 x 1-1/2", Captive washer cap

1 3046202 C U M M PLUG, Threaded
18 1 3040810 C U M M PLUG, Threaded
19 1 3046201 C U M M SEAL, O-ring
20 1 S-181-C C U M M SCREW, Hexagon head cap
21 1 130914 C U M M WASHER, Sealing
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13-50 ROD, Connecting, Engine and piston, Pin & rings

HP-061.TIF

13-50 3043911 C U M M ROD, Connecting, engine

1 (3000791) C U M M ROD, Connecting, Engine
2 2 3013265 C U M M SCREW, Connecting rod cap
3 1 3043909 C U M M BUSHING
4 4 69558 C U M M DOWEL, Pin
5 2 205126 C U M M WASHER, Plain, 5/8"
6 2 205840 C U M M BEARING, Connecting rod
6 A/R 205841 C U M M BEARING, Connecting rod, .010" oversize
6 A/R 205842 C U M M BEARING, Connecting rod, .020" oversize
6 A/R 205843 C U M M BEARING, Connecting rod, .030" oversize

 PP4152 C U M M PISTON, PIN & RINGS

6 3803312 C U M M KIT, Engine piston
7 1 205200 C U M M PIN, Piston
8 2 205269 C U M M RING, Retaining
9 1 (3070703) C U M M PISTON, Engine

6 3803472 C U M M SET, Piston ring
10 1 3070589 C U M M RING, Compression piston, Top
11 1 3026595 C U M M RING, Compression piston, Intermediate
12 1 3025451 C U M M RING, Oil piston

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-51 CAMSHAFT & GEAR

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-51 PP4152 C U M M CAMSHAFT & GEAR

1 1 3076767 C U M M CAMSHAFT
3 1 3008970 C U M M GEAR, Camshaft
4 1 216294 C U M M KEY, Offset woodruff
6 1 3007971 C U M M BEARING, Camshaft thrust

C U M M MOUNTING
2 2 S-112 C U M M SCREW, 3/8"-16 x 1", Hex
5 2 68908 C U M M LOCKPLATE
7 1 207373 C U M M COVER, Camshaft
8 3 3014766 C U M M SCREW, 3/8"-16 x 1-3/64", Hex
9 1 304 722 C U M M GASKET, Camshaft cover

HP-062.TIF
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13-52 CORE, Aftercooler

13-52 1 3001299 C U M M CORE, Aftercooler

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-063.TIF
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13-53 HEAD MOUNTING, Cylinder

HP-064.TIF
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-53 HEAD MOUNTING, Cylinder (continued)

13-53 PP4152 C U M M HEAD MOUNTING, Cylinder

1 12 203131 C U M M NUT, Heavy, 3/8"-24 UNF, Hex
2 12 3032697 C U M M SCREW, Crosshead adjusting
3 12 3048620 C U M M CROSSHEAD, Valve
4 36 205059 C U M M WASHER, Plain, 3/4"
5 36 3032633 C U M M SCREW, 3/4"-16 x 8", Twelve point cap
6 6 3177412 C U M M GASKET, Cylinder head

(205479) C U M M GASKET, Cylinder head
A.R. 3628462 C U M M GASKET, Cylinder head, .020" Oversize

7 1 205852 C U M M SEAL, Grommet
8 3 205855 C U M M SEAL, Grommet
9 6 205858 C U M M SEAL, Grommet
10 4 207448 C U M M SEAL, Grommet
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13-54 HEAD, Cylinder

HP-065.TIF
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-54 HEAD, Cylinder (continued)

13-54 PP4152 C U M M HEAD, CYLINDER

6 3081070 C U M M HEAD, Cylinder
1 8 205091 C U M M COLLET, Valve
2 4 205094 C U M M RETAINER, Valve spring
3 2 3052820 C U M M VALVE, Intake
4 2 3088389 C U M M VALVE, Exhaust
5 4 3629007 C U M M SPRING, Valve
6 4 3081081 C U M M ROTATOR, Valve
7 2 68445 C U M M PIN, Groove
8 2 205093 C U M M INSERT, Valve
9 2 205169 C U M M GUIDE, Valve crosshead
10 8 205401 C U M M PLUG, Expansion
11 2 206224 C U M M PLUG, Expansion
12 1 67622 C U M M PLUG, Pipe, 3/8" NPT
13 1 S-915-A C U M M PLUG, Pipe, 1/2" NPT
14 1 3081064 C U M M HEAD, Cylinder
15 1 203933 C U M M PLUG, Expansion
16 2 3052819 C U M M INSERT, Valve
17 4 370 210 C U M M GUIDE, Valve stem
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13-55 OIL CONTROL VALVE

13-55 PP4152 C U M M OIL CONTROL VALVE

1 2 137868 C U M M SCREW, Cap, 3/8-16 x 4-1/2", Hex.
2 2 S-185-A C U M M SCREW, Cap, 5/16-18 x 3", Hex.
3 2 63385 C U M M SPACER, Water Conn
4 2 S-605 C U M M WASHER, Lock, 5/16"
5 2 S-626 C U M M WASHER, Plain, 5/16"
6 1 68645 C U M M ELBOW, Male adapter
7 2 S-602 C U M M WASHER, Plain, 3/8"
8 1 178079 C U M M VALVE, Check
9 1 3017115 C U M M CONNECTOR, Male
10 2 3035580 C U M M HOSE, Flexible
11 1 3037535 C U M M ELBOW, Male Union
12 3 3037662 C U M M ELBOW, Male Union
13 2 180371 C U M M CLIP
14 1 3088375 C U M M BRACKET, Valve
15 1 3070947 C U M M TUBE, Fuel Supply
16 1 3070949 C U M M TUBE, Lub Oil Drain

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-066.TIF
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13-56 VALVE, STC

HP-067.TIF
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-56 PP4152 C U M M STC VALVE

1 1 3063023 C U M M VALVE, Oil check
2 2 3037662 C U M M ELBOW, Male union
3 1 3040814 C U M M PLUG, Threaded, 7/16"-20 UNF
4 1 3036666 C U M M SEAL, O-ring
5 1 3037535 C U M M TEE, Male union

1 3086455 C U M M VALVE, Oil control
6 4 3075637 C U M M SCREW, Socket head cap
7 2 S-2286 C U M M SCREW, Drive
8 1 S-16240 C U M M RING, Retaining
9 1 3070186 C U M M WASHER, Plain, 1/4"
10 8 70704 C U M M WASHER, Plain, 1/4"
11 3 3073999 C U M M SCREW, 1/4"-20 x 2-1/2", Socket head cap
12 1 105375 C U M M NAMEPLATE
13 8 181466 C U M M WASHER, Lock, 1/4"
14 1 3003156 C U M M SEAL, Wire
15 1 3021639 C U M M NUT, Sealing
16 2 3029301 C U M M NUT, Lock, 1/4"-28 UNF
17 1 3034408 C U M M SEAL, O-ring
18 2 3042542 C U M M SEAL, O-ring
19 1 3045986 C U M M SEAL, O-ring
20 1 3046407 C U M M SCREW, 1/4"-28 x 1-1/2", Socket Set
21 1 3049041 C U M M RETAINER, Spring
22 1 3073998 C U M M DISC, Valve
23 1 3054411 C U M M SPRING, Leaf
24 1 3075638 C U M M SCREW, 1/4"-20 x 2-1/2", Socket head cap
25 1 3055687 C U M M NUT, Control valve, 1/4"-28 UNF
26 1 3051069 C U M M SPRING, Compression
27 1 3060605 C U M M Barrel & Plunger
28 1 3066914 C U M M SEAL, O-ring
29 1 3069989 C U M M COVER, Oil control valve
31 1 3070108 C U M M GASKET, Control valve body
32 1 3070124 C U M M COVER, Diaphragm
33 1 3070167 C U M M BODY, Oil control valve
34 1 3017115 C U M M Connector, Male

1 3033742 C U M M PLUG, Threaded
35 1 3079584 C U M M PLUG, Threaded
36 1 3034412 C U M M SEAL, O-ring

13-56 VALVE, STC
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13-57 INJECTOR

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-57 C U M M INJECTOR

6 026121866 3095773 C U M M INJECTOR
1 1 167157 C U M M BALL, Check
2 1 173086 C U M M GASKET, Injector
3 1 174299 C U M M RETAINER, Screen
4 1 3042430 C U M M RETAINER, Injector cup
5 3 193736 C U M M SEAL, O-ring
6 2 203426 C U M M PIN, Roll
7 1 3008706 C U M M SCREEN, Filter
9 1 3042428 C U M M SPRING, Injector

HP-068.TIF
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10 1 3279720 C U M M CUP, Injector
11 1 3042425 C U M M ADAPTER, Injector
12 1 3279821 C U M M SCREW, Injector stop
13 1 3052218 C U M M RETAINER, Injector spring
14 1 3042427 C U M M SPRING, Injector
15 1 3045047 C U M M PLUG, Injector orifice

1 3076126 C U M M BARREL & PLUNGER
16 1 3053504 C U M M BARREL, Injector
17 1 3076124 C U M M PLUNGER, Injector
18 1 3075381 C U M M TAPPET, Hyd var timing
19 1 3068859 C U M M CAP, Tappet top stop
20 1 3279850 C U M M NUT, Tappet top stop lock
22 1 3627894 C U M M LINK, Injector plunger
25 1 3003682 C U M M CLAMP, Injector

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-57 INJECTOR (continued)
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13-58 TAPPET

HP-069.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-58 PP4152 C U M M TAPPET

6 3075361 C U M M TAPPET, Hyd var timing
1 1 (3027988) C U M M RING, Retaining
2 1 3076033 C U M M GUIDE, Ball
3 1 (3027994) C U M M SPRING, Compression
4 1 (3054852) C U M M SPRING, lnjector
5 1 (3027996) C U M M BALL, Check
6 1 (3075384) C U M M SOCKET, Tappet
7 1 (3075385) C U M M GUIDE, Spring
8 1 (3050345) C U M M SPRING, Compression
9 1 3062119 C U M M BALL, Check
10 1 3052231 C U M M RETAINER, Injector link
11 1 (3053772) C U M M PLUNGER, Tappet
12 1 (3075386) C U M M SCREW, Tappet
13 1 3052233 C U M M LINK, Injector plunger
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13-59 KIT, Turbocharger

HP-070.TIF



GP40MC Locomotive Section 13 - Head End Power System

P-13b.p65 - 6/16/00 13-81

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-59 PP4152 C U M M KIT, Turbocharger

1 (353424S) C U M M TURBOCHARGER
1 1 3502449 C U M M SEAT, Rectangular ring
2 4 S504967 C U M M SEAL, Plain
3 2 SSR 91 GS C U M M SCREW, Drive
4 1 S519SSS C U M M NUT, Lock, M11 x1.00"
5 1 S51962S C U M M COLLAR, Thrust
6 2 S519627 C U M M BEARING, Turbocharger
7 4 SS19641 C U M M RING, Retaining
8 1 SSt978S C U M M SHIELD, Turbocharger heat
9 8 S521225 C U M M SCREW, M8 x 1.25" x 16", Hexagon head set
10 1 S521442 C U M M SEAL, Split ring
11 1 S5226SR C U M M CLAMP, V-band
12 4 S522904 C U M M LOCKPLATE
13 1 S52S412 C U M M SEAL, Split ring
14 1 352S429 C U M M HOUSING, Turbocharger bearing
15 1 3523980 C U M M SLINGER, Oil
16 1 S524418 C U M M SHIM
17 1 3524419 C U M M BAFFLE, Oil
18 4 3525073 C U M M SCREW, M8 x 1.25" x 25", Hexagon head set
19 1 352tO33 C U M M SHAFT & WHEEL
20 1 3526985 C U M M BEARING, Turbocharger thrust
21 1 3527348 C U M M DIFFUSER, Turbocharger
22 1 3527369 C U M M HOUSING, Compressor
23 1 3533703 C U M M IMPELLER,  Turbocharger compressor
24 1 35276t9 C U M M DATAPLATE
25 1 3529372 C U M M NUT, 1/4"-28 UNF, Angular hexagon
26 1 3524753 C U M M HOUSING, Turbine
27 1 201049 C U M M GASKET, Connection
28 1 201O48 C U M M GASKET, Connection
29 1 206576 C U M M GASKET, Turbocharger
30 1 3023t29 C U M M SEAL, Dust
31 2 3023066 C U M M SEAL, O-ring

13-59 KIT, Turbocharger (continued)
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13-60 ROCKER HOUSINGS

HP-073.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-60 SS4021 C U M M ROCKER HOUSINGS

1 6 208129 C U M M DOWEL, Ring
2 5 3177713 C U M M HOUSING, Rocker lever
3 1 S-995 C U M M PLUG, Pipe
4 1 3202198 C U M M HOUSING, Rocker lever
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13-61 EXHAUST MANIFOLD/TURBOCHARGER MOUNTING

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-61 TB4046 C U M M EXHAUST MANIFOLD/TURBOCHARGER MOUNTING

1 20 3046286 C U M M SPACER, Mounting
2 20 3046283 C U M M SCREW, 7/16"-14 x 3", Hexagon head cap
3 12 3088317 C U M M LOCKPLATE
4 6 3043097 C U M M GASKET, Exhaust manifold
5 4 3035310 C U M M WASHER, Plain
6 1 3066497 C U M M SCREW, 7/16"-14 x 5-1/2", Hexagon head cap
7 2 SOS7824 C U M M MANIFOLD, Exhaust
8 1 3016139 C U M M CONNECTION, AR crossover
9 2 3040839 C U M M SCREW, 3/8"-16 x 4-3/4", Hexagon head cap
12 2 140S15 C U M M CLAMP,T-bolt
13 2 SOS5624 C U M M SCREW, 3/8"-16 x1-1/2", Captive washer cap
14 1 S016142 C U M M HOSE, Plain
15 1 SOS2161 C U M M GASKET, Connecton
16 1 3080980 C U M M MANIFOLD, Exhaust
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-62 TURBOCHARGER MOUNTING

13-62 TB4735 C U M M TURBOCHARGER MOUNTING

1 1 AS1602500NF C U M M HOSE
2 2 S-604 C U M M WASHER, Lock
3 1 S-lOS9-A C U M M CONNECTOR, Male
4 2 43828-A C U M M CLAMP, Hose
5 1 118S46 C U M M UNION, Male
6 2 3026793 C U M M CLIP
7 2 191772 C U M M SCREW, 3/8"-16 - 1-1/4", Twelve point cap
8 1 206576 C U M M GASKET, Turbocharger
9 1 206943 C U M M UNION, Adapter
10 1 215195 C U M M HOSE, Flexible
11 4 3056158 C U M M NUT, Hexagon flange
12 1 3003536 C U M M COUPLING, Elbow hose
13 4 3010915 C U M M STUD
14 1 3200178 C U M M TUBE, Turbocharger oil drain
15 1 3200273 C U M M TUBE, Turbocharger oil supply
16 1 3202117 C U M M GASKET, Connection

HP-076.TIF
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13-63 COOLER, Oil
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13-63 TC4027 C U M M COOLER, Oil

1 1 3011224 C U M M TUBE, Water bypass
2 1 70624 C U M M SEAL, O-ring
3 1 3010299 C U M M CONNECTION, Water bypass
4 2 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
5 1 301528S C U M M SCREW, 5/16"-18 x 3 x 4", Captive washer cap
6 1 3063240 C U M M HOSE, Plain
7 2 3056787 C U M M CLAMP, Hose
8 1 3060912 C U M M GASKET, Connecfion
9 1 3201287 C U M M CLIP

1 3201155 C U M M COOLER, Engine cast
10 8 S-103-C C U M M SCREW, 3/8"-24 x 3-3/4", Hexagon head cap
11 8 5-604 C U M M WASHER, Lock
12 1 5-923-E C U M M DRAINCOCK
13 10 127S62 C U M M WASHER, Plain
14 4 206973 C U M M GASKET, Oil cooler core
15 2 3012478 C U M M SCREW, 3/8"-16 x 3-1/2", Captive washer cap
16 7 3042889 C U M M SCREW, 3/8"-16 x 1-5/8", Captive washer cap
17 1 3065791 C U M M GASKET,  Torque converter oil cooler
18 1 145540 C U M M SEAL, O-ring
19 1 206256 C U M M PLUG, Threaded
20 1 3200988 C U M M COVER, Lub oil cooler
21 2 3201785 C U M M CORE, Cooler
22 2 3202101 C U M M PLUG, Threaded
23 1 3202217 C U M M HOUSING, Oil cooler
24 4 5-604 C U M M WASHER, Lock
25 4 127362 C U M M WASHER, Plain
26 4 205275 C U M M SCREW, 3/8"-16 x 1-3/4", Twelve point cap
27 2 3033038 C U M M SCREWp, 3/8"-16 x 1-5/8", Captive washer ca
28 10 3040838 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer ca
30 14 3042890 C U M M SCREW, 3/8"-16 x 4", Captive washer ca
31 1 3065790 C U M M GASKET, Lube oil cooler housing

13-63 COOLER, Oil (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-64 COOLER, Oil

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-64 TC4702 C U M M COOLER, Oil

1 AR45710 C U M M CONNECTION, Water outlet
1 1 205289 C U M M GASKET, Water transfer connection
2 1 206998 C U M M TUBE, Water transfer
3 1 3002192 C U M M CONNECTION, Water outlet
4 2 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
5 2 3028291 C U M M SEAL, O-ring

HP-078.TIF
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13-65 WF4008 C U M M RESISTOR, Corrosion

1 1 3318319 C U M M RESISTOR, Corrosion, Fleetguard WF2076
1 3888312 C U M M ADDITIVE, Ati Coolant

HP-079.TIF

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-65 RESISTOR, Corrosion
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-66 WI4004 C U M M CONNECTION, Water inlet

1 1 3001351 C U M M CONNECTION, Water inlet
2 1 205288 C U M M GASKET, Water transfer connection
3 1 3008470 C U M M PLUG, Pipe
4 4 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap

HP-080.TIF

13-66 CONNECTION, Water inlet
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

HP-081.TIF

13-67 MANIFOLD, Water

13-67 WM4003 C U M M MANIFOLD, Water

1 5 207233 C U M M TUBE, Water transfer
2 10 3028291 C U M M SEAL, O-ring
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-68 WO4002 C U M M CONNECTION, Water outlet

1 2 3061003 C U M M CONNECTION, Water outlet
2 4 S-602 C U M M WASHER, Plain
3 4 3012470 C U M M SCREW, 3/8"-16 x 3/4", Captive washer cap
4 2 3060912 C U M M GASKET, Connection

HP-082.TIF

13-68 CONNECTION, Water outlet
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13-69 PUMP, Water

HP-083.TIF
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13-69 WP4009 C U M M PUMP, Water

1 3011389 C U M M PUMP, Water
1 1 145623 C U M M SEAL, O-ring
2 2 3005594 C U M M WASHER, Plain

1 3010529 C U M M CONNECTION, Water inlet
3 1 S-114 C U M M SCREW, 1/4"-20 x 3/4", Hexagon head cap
4 1 S-600 C U M M WASHER, Lock
5 1 S-631 C U M M WASHER, Plain
6 1 205363 C U M M WASHER, Spring
7 1 206963 C U M M ADAPTER, Filter head
8 1 3008466 C U M M PLUG, Pipe
9 1 3008469 C U M M PLUG, Pipe
10 1 3010181 C U M M CONNECTION, Water inlet
11 1 3010704 C U M M TUBE, Water transfer
12 1 3201982 C U M M CONNECTOR, Male
13 1 3201983 C U M M ELBOW, Male adapter
14 1 3010536 C U M M SHAFT, Shutoff valve
15 1 3818885 C U M M SEAL, O-ring
16 3 3010596 C U M M SCREW, 3/8"-16 x 1-1/4", Captive washer cap
17 1 3012472 C U M M SCREW, 3/8"-16 x 1-1/2", Captive washer cap
18 1 3012474 C U M M SCREW, 3/8"-16 x 2", Captive washer cap

1 3022920 C U M M PUMP, Water
19 1 S-962-E C U M M DRAINCOCK
20 1 S-16002 C U M M BEARING, Ball
21 1 S-16069 C U M M BEARING, Ball
22 1 70183 C U M M RING, Retaining
23 1 205258 C U M M RING, Retaining
24 1 206948 C U M M SEAL, Oil
25 1 206964 C U M M BODY, Water pump
26 1 3071085 C U M M SEAL, Water pump
27 1 3042827 C U M M SHAFT, Water pump

1 (205158) C U M M SHAFT, Water pump
1 (3040833) C U M M SHAFT, Water pump

28 1 3056476 C U M M IMPELLER, Water pump
29 1 3036096 C U M M BRACE, Water pump

WP4009 C U M M PUMP, Water (Option)

30 1 S-103-A C U M M SCREW, 5/8"-11 x 2", Hexagon head cap
31 1 S-205 C U M M NUT, Regular hexagon
32 1 S-603 C U M M WASHER, Lock
33 1 S-604 C U M M WASHER, Lock
34 1 S-658 C U M M WASHER, Plain
35 3 127362 C U M M WASHER, Plain
36 3 3012476 C U M M SCREW, 3/8"-16 x 3", Captive washer cap
37 1 3040832 C U M M SHAFT, Water pump
38 2 3202283 C U M M GASKET, Water pump

1 3025885 C U M M SHAFT, Water pump
39 1 205498 C U M M PLUG, Oil
40 1 207251 C U M M GEAR, Water pump
41 1 3007386 C U M M SUPPORT, Water pump
42 1 3008464 C U M M PLUG, Pipe
43 2 205156 C U M M BUSHING

1 3007364 C U M M SUPPORT, Water pump
44 1 3801195 C U M M SHAFT, Water pump

13-69 PUMP, Water (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-69 PUMP, Water (continued)

1 (3025887) C U M M SHAFT, Water pump
45 2 3026556 C U M M BEARING, Thrust
46 1 3034721 C U M M RETAINER, Shaft
47 1 3200968 C U M M PLUG, Threaded

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-70 ALTERNATOR, HEP

HP-091.TIF
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Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-70 ALTERNATOR, HEP (continued)

13-70 571RSL-4657 M A R A ALTERNATOR, HEP

1 1 B-525565-2 M A R A SCREEN ASSEMBLY
2 B-525565-200 M A R A • SCREEN
2 A-9646-200 M A R A • BOLT, Screen mounting
1 A-7551-18 M A R A • NUT, Screen mounting

2 1 B-525566-2 M A R A • COVER ASSEMBLY
3 1 M A R A ADAPTER

1 B-525618A M A R A • ADAPTER, #1
1 B-525616A M A R A • ADAPTER, #1/2
1 B-525603A M A R A • ADAPTER, #0
1 B-52617A M A R A • ADAPTER, #00 (#18 disc)
1 B-526228A M A R A • ADAPTER, #00 (#21 disc)

4 M A R A FASTENER, Disc mounting
9 A-9674-150 M A R A • CAPSCREW for #14
9 A-9674-150 M A R A • CAPSCREW for #18
9 A-9674-150 M A R A • CAPSCREW for Delco
9 A-9667-1 M A R A • WASHER, Hardened

5 M A R A DISC, Drive
5 A-525508 M A R A • DISC, #14
5 A-525579 M A R A • DISC, #18
5 A-525580 M A R A • DISC, #21
5 A-525507 M A R A • DISC, Delco (17.75")

6 M A R A SPACER
6 A-525503 M A R A • FOR #14 DISC
1 A-525503 M A R A • FOR DELCO DISC

7 M A R A FASTENER
8 A-9626-150 M A R A • CAPSCREW
8 A-9626-200 M A R A • CAPSCREW (2 Brg Only)
8 A-9682-1 M A R A • WASHER, Belleville

8 1 B-525604A M A R A FAN
9 M A R A HUB

1 B-525606A M A R A • DRIVE, Hub (single brg. only)
1 B-525694A M A R A • FAN, Hub (2 brg. only)

10 1 A-9675-50 M A R A SCREW, Set, drive hub
11 1 A-25658-30 M A R A KEY, Drive hub
12 1 R.T.F. M A R A ROTOR ASSEMBLY, Main with windings
13 1 B-525613A M A R A CAP, Front bearing
14 1 A-7812R-87 M A R A BEARING, Front ball
15 1 R.T.F. M A R A BODY ASSEMBLY, Main
16 M A R A FASTENER, Adapter mounting

16 A-9680-125 M AR A • CAPSCREW
16 A-7653-3 M AR A • WASHER, Lock
16 A-7658-8 M AR A • WASHER, Flat

17 M A R A FASTENER, Bracketmounting
8 A-9680-125 M A R A • CAPSCREW
8 A-7653-3 M A R A • WASHER, Lock
8 A-7656-8 M A R A • WASHER, Flat

18 1 B-525605A M A R A BRACKET, Front
19 1 B-525612A M A R A CAP, Bearing, PMG
20 M A R A FASTENER, Bearing cap

4 A-9680-400 M A R A • CAPSCREW
4 A-7653-3 M A R A • WASHER, Lock

21 1 D-525680 M A R A BOX, Conduit
22 M A R A FASTENER, Conduit box mounting

8 A-9680-75 M A R A • CAPSCREW
8 A-7675-2 M A R A • WASHER, Lock
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13-70 ALTERNATOR, HEP (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

24 A-7661-45 M A R A SPRING, Loading
25 1 A-526816 M A R A ROTOR, PMG
26 1 A-7610-275 M A R A RING, Snap - outer
27 1 A-525548-1 M A R A STATOR, PMG
28 M A R A FASTENER, PMG stator mounting

4 A-9812-200 M A R A • CAPSCREW
4 A-9682-2 M A R A • WASHER, Belleville

29 1 A-400N-300A M A R A STATOR, Exciter
30 M A R A FASTENER, Exciter stator

4 A-9626-400 M A R A • CAPSCREW
4 A-9682-1 M A R A • WASHER, Belleville

31 M A R A ROTOR ASSEMBLY, Exciter (incl 42)
1 B-526483-3 M A R A • FRAME, 570, Low voltage
1 B-526483-10 M A R A • FRAME, 570, Medium voltage

32 M A R A FASTENER, Exciter rotor
1 A-9670A-200 M A R A • CAPSCREW
1 A-9682-1 M A R A • WASHER, Belleville

33 M A R A STUD ASSEMBLY, Grounding
1 A-26937-300 M A R A • STUD
2 A-9787-1 M A R A • WASHER
2 A-9786-1 M A R A • NUT

34 1 R.T.F. M A R A BAR ASSEMBLY, Bus
35 1 D-526352 M A R A REGULATOR, Voltage (DVR2000)
36 1 A-66377-45 M A R A CAPACITOR (DVR2000)
37 M A R A PANEL, Side

1 B-525686A M A R A BLANK
1 B-525686AN M A R A MACHINED, for regulator (DVR2000)

38 1 A-525698-1 M A R A FUSE
39 1 A-525893 M A R A CAP, Fuse holder
40 1 B-525687 M A R A COVER, Solid
41 1 C-525647 M A R A COVER, Louvered
42 1 B-525528D M A R A RECTIFIER ASSEMBLY, Exciter (incl 43, 44, 45)
43 3 B-525570-1 M A R A • DIODE, Standard polarity
44 3 B-525571-1 M A R A • DIODE, Reverse polarity
45 1 B-526482-1 M A R A • SUPPRESSOR, Surge
46 33 A-9646-75 M A R A SCREW, Cover mounting
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13-71 ELECTRICAL SYSTEM, HEP

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-71 480 VAC distribution

• CABLES
• RECEPTACLES, 480 VAC

LOCOMOTIVE FRONT VIEW LOCOMOTIVE REAR VIEW

11736.DRW
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AC POWER OFF LAYOVER
OFF    ON

STOP

UNIT ISOLATE
(T.L. FEED THROUGH)

SHORT HOOD
TRAIL

LONG HOOD
TRAIL

TRAINLINE SET-UP

HEAD END POWER CONTROL PANEL

LAY
OVER
PWR

HEP
CONT
CLSD

HEP
GEN
FAIL

HEP
ENG
FAIL

HEP
SYST
GRND

HEP
TL

COMP

PHASE A PHASE C

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-72 1 PANEL, HEP remote

1 1 18654 ELCO PANEL, Remote
2 2 18614 ELCO PANEL ASY, Indicator light, 6 position
3 10 980813-R DATA LAMP, LED, Red
4 2 AT419F ELCO LENS CAP, Green, Layover power, HEP TL comp.
5 1 AT419C ELCO LENS CAP, Red, Cont clsd, Gen fail, Eng Fail, Syst grnd
6 6 AT419B ELCO LENS CAP, White, Blank, Hilp 1 (3), Hilp 3 (3)
7 2 E29WA1 CUTL INDICATOR, Phase A and C
8 2 E29KGW CUTL LENS CAP, White, Phase A and C
9 2 MBL-400-X6AC-7CL1 DATA LAMP, LED, 6 volt, Yellow
10 2 10250T102 CUTL SWITCH, Operator, Push button, Red
11 1 10250T5D CUTL CONTACT BLOCK, 1 NC (not shown)
12 1 10250T49 CUTL CONTACT BLOCK, 2 NC (not shown)
13 1 1N5408 MOT2 DIODE (not shown)
14 1 10250T3011 CUTL SWITCH, Operator, Lever, Black
15 3 10250T53 CUTL CONTACT BLOCK, 1 NO (not shown)
16 1 104908LE ELEC SWITCH, Rotary
17 2 CR151-B2 GECD TERMINAL BOARD, 12 pt. (not shown)
18 1 13954 RALL NAMEPLATE, Part no. & serial no. (not shown)
19 2 980813-G DATA LAMP, LED, Green

13-72 PANEL, HEP Remote

11737.DRW
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LCD/L LCD/M LCD/R

TDCFCFC

CHSC F1

ACD

ACD/L ACD/M ACD/R

CT1 CT3
CT2R4

IPT1 IPT2 KCT
CPT

TB T

TB S

TB R

TB U

CB6 BATT
CHGR

CB2 CB4 CBB

CB9

MAIN ENG.
LAYOVER

YG

13-73 ELECTRICAL CABINET, Contactor, HEP

2

3 4 5 6 7

1

12

11

14

24

16

17

18

19

20

10

8
9

11

13

21

15

22

23

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-73 1 18653 ELCO ELECTRICAL CABINET, Contactor, HEP

2 1 TED136050 GECD CIRCUIT BREAKER, Cooling fan motor, CB6
3 1 CIRCUIT BREAKER, AC disconnect motor, CB9
4 1 TED124020 GECD CIRCUIT BREAKER, Battery charger
5 1 TED134010 GECD CIRCUIT BREAKER, Instrument power, CB2
6 1 TED124010 GECD CIRCUIT BREAKER, Voltage regulator, CB4
7 1 TED124020 GECD CIRCUIT BREAKER, Cummins engine, Kim heater, CB8
8 1 10250T104 CUTL SWITCH, Push button, Cooling fan test, green
9 1 10250T104 CUTL SWITCH, Push button, HEP grd test, Yellow
10 1 TED136050 GECD CIRCUIT BREAKER, Main engine layover
11 4 CR151-B2 GECD BOARD, Terminal, CB R, CB S, CB T, CB U
12 1 SWITCH, Door open
13 3 TA-2-81200 ACME TRANSFORMER, 300VA, IPT1, IPT2, KCT
14 1 10493 CUTL TRANSFORMER, 1.5 KVA, CPT
15 3 7-SHT-102 INST TRANSFORMER, 1000:1, CT1, CT2, CT3
16 1 6702ED611 CUTL CONTACTOR, Size 3, CFC
17 1 7022RKA212M AGAS RELAY, Time delay, 300 seconds, TDCF
18 3 40018045 E M D SWITCH MODULE, LCD/L, LCD/M, LCD/R
19 1 NLS2 LITT FUSE, 2 amp, F1
20 2 C620KA2 CUTL CONTACTOR, Size 0, CHSC
21 3 8453174 E M D CONTACTOR, ACD/L, ACD/M, ACD/R
22 1 8453176 E M D MODULE, Motor, ADC
23 1 8478057 E M D BOARD, Terminal
24 1 RESISTOR, 50 ohm, 50 watt, R4
25 2 PL-112602 ACME FUSE KIT, Secondary
26 2 FNM-32/10 BUSS FUSE, 32/10 Amp, F2, F3

00033.DRW
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13-74 ELECTRICAL CABINET, Relay, HEP, Exterior

1

2

3,21,22

4 5 6 7

8 9 10

11
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16

3,21,22

18
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13-74 1 ELECTRICAL CABINET, Relay, HEP, Exterior

1 1 50-250-340-LSVA GECD METER, AC amps, 0-1000 amps
2 1 731-0006 REDI METER, ETM, 0-9999 hours, 50 volts
3 2 E29WA1 CUTL LAMP, Socket, Indicator lights
4 1 10250T103 CUTL SWITCH, Push button, Start
5 1 10250T3011 CUTL SWITCH, Push button, Idle run
6 1 10250T102 CUTL SWITCH, Push button, Stop
7 1 10250T102 CUTL SWITCH, Push button, AC power off
8 1 10250T103 CUTL SWITCH, Push button, Fuel pump reset
9 1 10250T102 CUTL SWITCH, Push button, Alarm reset
10 1 10250T103 CUTL SWITCH, Push button, Ground relay reset
11 1 TEB122015 GECD CIRCUIT BREAKER, 15 amp, Instr. power output
12 1 TEB022020 GECD CIRCUIT BREAKER, 20 amp, Volt. reg. output
13 1 025121833 DYN2-83503 BARB GOVERNOR, HEP
14 1 TEB122030 GECD CIRCUIT BREAKER, 30 amp, Battery
15 1 10250T103 CUTL SWITCH, Push button, AC power on
16 2 18614 ELCO PANEL, Indicator light, 6 position
18 1 025121910 3115C 9634 ELEC SWITCH, Ammeter/voltmeter
19 1 50-250-220-PK-PK GECD METER, DC volts, 0-100 volts
20 1 50-254-350-ANAN GECD METER, Frequency, 55-65 hertz
21 2 E29KGW CUTL LENS CAP, WHite, Phase A and C
22 2 MBL-400-X6AC-7CL1 DATA LAMP, LED, 6V, Yellow
23 10 980813-R DATA LAMP, LED, Red
24 2 980813-G DATA LAMP, LED, Green

00034.DRW

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-75 ELECTRICAL CABINET, Relay, HEP, Interior

11

11

2

3 3 3 3

3

3
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4 4

4 4 4 4

4

4

4
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6 7
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13-75 1 18652 ELCO ELECTRICAL CABINET, Relay, HEP, Interior

1 7 CR151-B2 GECD BOARD, Terminal, 12 pt., A,B,C,D,E,F,G
2 1 A-6AFN HOFF FAN, 6"
3 9 8363168 E M D RELAY, 2 pole, HCTR, OPR, OSR, LWLR, FPCA, TLC,

OCR, TD1, TD2
4 9 8358415 E M D RELAY, 3 pole, HEFR, WTR, HEP, RR, RRA, VCR, OUFR,

OUVR, OTR
5 1 9516672 E M D RELAY, 4 pole, HEMR
6 1 025121832 DYNZ-60012 BARB SWITCH, Speed
7 3 TSU2000 SSAC TIMER, HOST, OPT, LWLT
8 1 8239506 E M D RESISTOR, 10 ohms, R1
9 1 9098094 E M D RESISTOR, 150 ohms, R2
10 1 C300K16R OHMI RESISTOR, 16 ohms, R3
11 1 8360045 E M D RELAY, HEGR
12 1 907-1800-103 BASL MODULE, VHM
14 1 250607X 25060-7X WILM RELAY, Over/under frequency, OUSFR
15 1 025121831 255-6X WILM RELAY, OUVSR
16 3 025121830 1100-38X WILM RELAY, Over current, OSCR1, OSCR2, OSCR3

(Note: OSCR1 has a 10 MFD 150 volt capacitor across ter-
minals 1 & 2, Elcon Part #20052)

17 1 9098091 E M D RELAY, TLVR
18 4 TDU3000A SSAC TIMER, TM1, TM2, OUFT, OUVT
19 1 026121829 SR4A2B01B3A BASL REGULATOR, Voltage
20 1 RHS 175, 25W OHMI RHEOSTAT, Variable 175 ohm, VAR
21 1 025121909 VI-J43-IZ VICO CONVERTOR, 24 volt, 25 watt
22 1 18997 ELCO TIMER CONTROL BOARD (OTS)

1 KRDM3110(S) SSAC • TIMER, 10 seconds (TMR10S)
1 KRDM3110(M) SSAC • TIMER, 10 minutes (TMR10M)
2 13981 ELCO • DIODES, D8 and D9
1 599-9 KULK • TERMINAL BOARD, 6 positions

23 1 18996 ELCO DIODE, Zener

1

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

2322
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13-76 COOLING SYSTEM, HEP
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13-76 COOLING SYSTEM, HEP (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-76 1 413112098 COOLING SYSTEM, HEP

1 042000009 PIPE, 2, Steel, Sch 40
2 2 026070033 8347698 E M D COUPLING, Marman, 2" x 7-1/16"
3 4 026102104 8234120 E M D FLANGE, Radiator pipe, 2"
4 4 042102107 ELBOW,  90°, 2" S/W Sch 40
5 8 042102108 ELBOW,  90°, 2" S/W Sch 40
6 3 026070054 8339732 E M D COUPLING, Marman, 3" x 12-1/2"
7 A.R. 042000011 PIPE, 3, Steel, Sch 40
9 2 042102110 REDUCER, 90°, 3" at 2"
10 A.R. 042000006 PIPE, 1, Steel, Sch 40
11 6 042001400 1161-1 GRIN ELBOW, 90° 1 NPTF, AAR 300
12 1 042004078 TEE, Reduce, 1" x 3/4" NPT Steel, 150 lb
15 A.R. 021003020 TUBING,  3/8" copper .065" wall soft
16 2 042032175 3/4X3/8-PTR-B PARK BUSHING, 3/8" x 3/4", Steel , Reducing NPT
17 4 042022890 149F-6-6 PARK ELBOW, 90°, 3/8" male x 90° x 3/8" flare 45°
19 3 042022890 149F-6-6 PARK ELBOW, 90° 3/8" male x 3/8" flare 45°
20 1 042029460 144F-10 PARK TEE, Union 5/8", Tube 45° flare brass fitting
21 2 042023180 144277 E M D ELBOW, 90° 5/8" brass
22 3 042023160 118812 E M D ELBOW, Union, 90° 3/8" brass
23 A.R. 021003106 TUBING, 5/8" copper .083" wall
24 1 042006355 6-6-FBTX-B PARK CONNECTOR, Male, 3/8" NPT x3/8" tube
25 1 022023218 572473 WABC VALVE, 1" , Cutout w/locking handle
26 2 042004209 552-1 GRIN ELBOW, Union 90° 1" female 300 lbs black
28 1 042001225 COUPLING, 1", Steel

11908-4.DRW
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13-76 COOLING SYSTEM, HEP (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

29 2 042004034 8102042 E M D PLUG, 1" NPT, Cast iron black
31 1 042102224 FITTING, Threadolet, 1" x 3"
32 1 073026378 RADIATOR ASSEMBLY, L/S (HEP) one piece single end

2 046010659 8177379 E M D • GASKET, Radiator core & engine heater, Non-asbestos
2 046010659 9570980 E M D • GASKET, Radiator core & engine heater, Non-asbestos
2 026067901 9583761 E M D • CORE, Radiator, 6 rows, Dbl mech bonded
80 011013136 120384 E M D • WASHER, Lock, Steel, 1/2" zinc
18 011015116 180177 E M D • BOLT, 1/2"-13 x 1-1/2" ZC gr 5
62 011004260 • NUT, 1/2"-13, Zinc
62 011011132 122459 E M D • BOLT 1/2"-13 x 2" gr 5 zinc
62 011011132 180181 E M D • BOLT 1/2"-13X 2" Gr 5 zinc

A.R. 047009082 PL-32-125 • GASKET MAKER HYLOMAR
1 413102061 8189032 E M D • HEADER, Radiator inlet or outlet
1 413102059 8206614 E M D • HEADER, Radiator outlet, Left

33 1 311112050 EXPANSION TANK, Weldment LH
34 24 011015116 180177 E M D BOLT, 1/2"-13 x 1-1/2", Hex., Zinc, gr 5
35 24 011013136 120384 E M D WASHER, Lock, Steel, 1/2", Zinc
36 1 073026379 RADIATOR ASSEMBLY,  R/S (HEP) one piece, Single end

2 046010659 8177379 E M D • GASKET, Radiator core & engine heater, Non-asbestos
2 046010659 9570980 E M D • GASKET, Radiator core & engine heater, Non-asbestos
1 026067901 9583761 E M D • CORE, Radiator, 6 rows dbl mech bonded
80 011013136 120384 E M D • WASHER, Lock, Steel, 1/2, Zinc
18 011015116 180177 E M D • BOLT, 1/2"-13 x 1-1/2" zinc gr 5
62 011004290 • NUT, 1/2"-13 zinc
62 011011132 122459 E M D • BOLT, 1/2"-13 x 2" gr.5 zinc
62 011011132 180181 E M D • BOLT, 1/2"-13 x 2" gr. 5 zinc

A.R. 047009082 PL-32-125 • GASKET MAKER HYLOMAR
1 413102061 8189032 E M D • HEADER, Radiator inlet or outlet
1 413102064 8206615 E M D • HEADER, Radiator outlet right

37 4 046033018 9570902 G M C D GASKET, Radiator flange inlet and outlet
38 1 023001011 TUBE, Glass rod, 3/4" x 22" long clear
39 1 025120922 837-A6J-X706-X321 LUME SWITCH, Temperature control mod 837NEMA TYPE 4 & 13

1 025107939 X706 LUME • CAPILLARY, Armored, temp switch 837-A2 thru 837-A7
41 3 011006285 453788 G M C D WASHER, Lock, Steel, 3/8" zinc finish
44 1 042119560 COUPLING, Half 1", Black 300 AAR
45 1 413107263 FLANGE
46 1 413107262 SUPPORT, Cooling system
47 1 026080336 U-BOLT, 3/8"-16 x 3-1/2"
48 3 011013453 BOLT, 5/8"-11 x 1-1/2" hex
49 3 011004004 NUT, 3/8"-16 hex
50 3 011006069 WASHER, Lock, 5/8"
51 3 011006036 WASHER, Flat, 5/8"
52 1 042108279 REDUCER, Bushing, 1" x 3/8"
53 1 042001258 COUPLING, 1/2"
54 1 025107940 837-N3 LUME THERMOSTAT, Well, brass for temp switch 837
55 1 025107939 X706 LUME CAPILLARY, Armored, temp switch 837-A2 thru 837-A7
56 1 042000005 NIPPLE, 3/4" x 11-1/2"
63 1 023012175 8118872 G M C D VALVE, Body lower, 3/4" water tank
64 1 023012174 8118871 G M C D VALVE, Body lower, 3/4" water tank
65 1 073025808 NQ-2000 KOBO SENSOR, Low volume
66 1 042003198 NIPPLE, Close, 3/4" x 4-1/2", Steel, Class #150
67 2 045001314 HAS-20 SPAE CLAMP, Hose, 13/16" x 1-3/4", Size 20 SS
68 A.R. 046021008 1503-20 AERO HOSE, 1-1/8" ID x 1.50" OD med pressure
69 A.R. 073004058 TUBING, 5/8", Copper, .049, All soft
70 1 042118523 2216-12-12S AERO ADAPTOR
71 1 073025762 9092700 E M D SWITCH, Temp., 44° F 0 54° F, Low temp sw, Kim Hotstart



Section 13 - Head End Power System GP40MC Locomotive

13-106 P-13c.p65 - 7/9/00

13-76 COOLING SYSTEM, HEP (continued)

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

72 6 011006285 WASHER, Lock, 3/8"
73 2 011013359 BOLT, 3/8:-16 x 1-1/2, Zinc, Hex
74 1 046024214 GASKET, 1/16"
75 1 313106804 CONNECTOR, Flange
76 1 026067375 8416848 E M D FILLER ATTACHMENT, Cone
77 2 022003310 572472 WABC VALVE, Cutout, 3/4", with locking handle
78 1 042119385 61-104 APOL VALVE, Ball, Check, Ball, 3/4", Bronze
79 1 042001500 ELBOW, 90°, 3/4", AAR #300
80 1 042003201 NIPPLE, 3/4" x 6"
81 1 073026972 9082206 E M D CAP, Radiator, 12 psi, 2-prong
82 1 045001072 CHAIN
83 1 026066803 8441325 E M D VALVE ASSEMBLY, Ball, 3/4"
84 1 042004030 PLUG PIPE, 1/4"
85 1 042003191 NIPPLE, Close, 3/4"
86 6 042001500 ELBOW, 90°, 3/4", AAR #300
87 3 042001577 ELBOW, 45°, 1", AAR #300
88 1 042004157 TEE, 1" x 1" x 1"
89 1 042001365 ELBOW, 45°, 3/4", AAR #300
90 1 026070009 COUPLING, Marmon, 3/4" x 4"
91 A R 042000005 PIPE, 3/4", IPS, Schd. 90
92 1 042006148 BUSHING, 1" x 3/4", AAR #300
93 2 042004242 UNION, Female, 3/4", AAR #300
94 1 042114331 8375974 E M D VALVE, Cutout, Ball, 2", HEP air start
95 1 056119688 HOSE ASSEMBLY, HEP air start
96 1 313119609 HOSE ASSEMBLY, HEP oil drain
97 1 313119610 HOSE ASSEMBLY, HEP coolant drain
98 1 026034950 8425056 E M D PLUG, Famale, 3-pin
99 1 042004032 PLUG PIPE, 1/2"
100 1 042001259 COUPLING, 3/4", AAR #300
101 1 042004033 PLUG PIPE, 3/4"
102 1 042004209 UNION, Female, 1", AAR #300
103 A R 047009089 8644 D O W SEALANT, Silicone, Rubber, Paintable
104 2 31312097 FLANGE, Coolant outlet
105 2 046120540 3063912 C U M M GASKET
106 4 011013357 BOLT, 3/8"-16 x 1-1/4", Zinc
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13-77 HATCH ASSEMBLY, HEP radiator

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-77 1 413112068 HATCH ASSEMBLY, HEP radiator

1 1 312112070 HATCH, HEP radiator
2 1 02603309301R 8310416 E M D FAN ASSEMBLY, HEP cooling (see Fig. 13-78)
3 8 026030578 9416517 E M D NUT, Lock, 1/2"-13 type CL
4 8 011013567 6101229 E M D WASHER, Flat, 33/64" IDX, Steel
5 1 026102846 8314294 E M D GUARD, Cooling  fan 48" grill

6 011013319 179837 E M D • BOLT, 3/8"-16 x 3/4" grade 5
6 011013319 180120 E M D • BOLT, 3/8"-16 x 3/4" grade 5
6 011006285 120382 E M D • WASHER, Lock,  3/8" , Steel
6 011006285 453788 E M D • WASHER, Lock,  3/8" , Steel
6 026105630 8121507 E M D • CLIP, Fan guard, Cooling
8 011013321 179839 E M D • BOLT, 3/8"-16 x 1" grade 5

6 6 31311967800Z CLIP, Fan guard, Cooling
7 6 011013320 179838 E M D BOLT, 3/8"-16 x 7/8" grade 5
8 6 011006064 103321 E M D WASHER, Lock,  3/8", Steel

2

3,4 5

6,7,8

1
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CL-020.DRW

13-78 FAN ASSEMBLY, HEP Cooling, 48 in, 4 blades

2
14,15
16,1729

30
3124
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2333

34
3553 19

4828 1853523723
25

12 21 27

13-78 1 02603309301R 9576049 E M D FAN ASSEMBLY, HEP Cooling, 48 in, 4 blades

2 1 026105616 8314567 E M D HUB ASY, Fan with blades
3 4 026034663 8429047 E M D • BLADE, Fan
5 1 026105617 3175766 E M D • IRON ASSEMBLY, Hub cooling fan
8 A.R. 026105618 8104091 E M D • WEIGHT, Balance, 1/4" x 1" x 42",  Steel
12 1 026105619 8314593 E M D • RING, Skirt ring cooling fan
13 4 026105621 456299 E M D • PIN, Skirt ring cooling fan
14 8 011004328 8032747 E M D • NUT, Lock, 5/8"-11, Plastic
14 8 011004328 8035136 E M D • NUT, Lock 5/8"-11, Plastic
15 8 026080600 8282178 E M D • WASHER, Flat, 5/8"
16 8 078005989 30145-3 B O W M • BOLT, 5/8"-11 x 3" Gr 5 ZC
18 1 026105622 8314568 E M D FRAME ASSEMBLY, Fan cooling
21 1 5538626 E M D SHAFT, Fan
22 6 011013900 180179 E M D BOLT, 1/2"-13 x 1-3/4" Gr 5 ZC
23 14 011013136 120384 E M D WASHER, Lock, 1/2" ZC,  Steel
24 1 5397388 E M D PLATE, Shaft
25 8 274775 E M D BOLT, 1/2"-13 x 2-3/8", Hex, Stator to frame
27 1 025028407 907931 E M D BEARING, Ball
28 1 274771 E M D RING, Snap - Bearing retainer
29 1 025048926 908440 E M D BEARING, High temperature
30 1 026080924 127715 E M D NUT, Lock, Bearing, Cooling fan
31 1 011013188 127692 E M D WASHER, Lock, Bearing
33 1 026105627 5326408 E M D COVER, Bearing, Cooling fan
34 4 011013350 180078 E M D BOLT, 5/16"-18 x 7/8" Gr 5 zinc
35 4 011006062 103320 E M D WASHER, Lock, Steel, 5/16"
37 1 026069077 3176597 E M D STATOR ASSEMBLY, Cooling fan
49 2 3172776 E M D • BOLT, Housing to stator
50 2 011013133 120379 E M D • WASHER, Lock, 5/16", Steel, zinc plated light spring
51 2 011013143 5376441 E M D • WASHER, Flat, 5/16", Steel, zinc type A
52 1 026023784 5511006 E M D CONDUIT, Flexible, Cooling fan
53 1 026023783 8323955 E M D PLUG, Male, 3 pole, Cooling fan
59 3 026102846 8388333 E M D GUARD, Cooling fan, 48" grill

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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6 011013319 179837 E M D BOLT, 3/8"-16 x 3/4" Gr 5
6 011006285 120382 E M D WASHER, Lock, 3/8", Steel, zinc finish

60 18 026105630 8121507 E M D CLIP, Fan guard cooling
62 8 011015009 8032761 E M D NUT, Lock, 1/2"-13 nylon zinc
63 8 026069576 103343 E M D WASHER, Flat, 1/2" lube oile cooler & cooling fan

24 026030578 9416517 E M D NUT, Lock, 1/2"-13 type CLT
24 011013567 6101229 E M D WASHER, Flat, Steel, 33/64" ID x 15/16" OD x 1/16" thick
6 026105630 8121507 E M D CLIP, Fan guard cooling

64 8 011013321 179839 E M D BOLT, 3/8"-16 x 1 Gr 5
65 18 011006064 103321 E M D WASHER, Lock, 3/8", Steel

18 011013320 179838 E M D BOLT, 3/8"-16 x 7/8" Gr 5

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-78 FAN ASSEMBLY, HEP Cooling, 48 in, 4 blades (continued)
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13-79 EXHAUST, HEP
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13-79 1 429114310 EXHAUST, HEP

1 1 429118122 SEAL COLLAR KIT ASSEMBLY
2 1 313118106 BRACKET, Support
3 16 011013357 SCREW, 3/8"-16 NC x 1-1/4"
4 8 011013618 NUT, 3/8"-16 NC
5 1 42911431005 BAR, Flat, 1/4" x 1/2" x 11-3/4" long
6 1 MBTA-GP40MC -01L-E BOUL FLANGE, Turbo
7 1 MBTA-GP40MC-03L-E BOUL ELBOW, Flange, 75°
8 1 MBTA02F-A BOUL PIPE, Flexible, 6"
9 1 MBTA-GP40MC-04T-E BOUL PIPE, Flange, 6"
10 1 MBTA-GP40MC-05L-E BOUL ELBOW, Flange, 90°
11 1 MBTA-GP40MC-01L-B BOUL BLANKET
12 1 MBTA-GP40MC-02F-B BOUL BLANKET
13 1 MBTA-GP40MC-03L-B BOUL BLANKET
14 1 MBTA-GP40MC-04T-B BOUL BLANKET
15 1 MBTA-GP40MC-05L-B BOUL BLANKET
16 1 MBTA-GP40MC-06L-E BOUL ELBOW, Outlet
17 2 017122893 HSTBC600 GM S CLAMP, 6"
18 1 201989 CLAMP, Turbo
19 1 514122813 2345-1017 GM S MUFFLER
20 3 GKF0600/CF GASKET, ASA
21 1 GKC 6x8.5/CF GASKET, Elbow, 6"
22 21 011013462 BOLT, 3/4"-10 NC x 1-1/2", Hex
23 3 026080238 BOLT, 3/4"-10 NC x 1-3/4", Hex
24 24 011004008 NUT, 3/4"-10 NC, Hex
25 24 026067857 WASHER, Lock, 3/4"
26 1 021126302 RCO600T(IND) BOUL CAP, Rain

1 • BOLT, 1/4"-10 NC x 1-1/2" lg, Hex
1 • NUT, 1/4""-10, Hex
1 • WASHER, Lock, 1/4"

27 1 011013362 BOLT, 1/2"-13 NC x 1" lg
28 4 011013144 WASHER, Flat, 1/2"
29 4 011013136 WASHER, Lock, 1/2"
30 8 01212188800M NUT, Lock, 3/8"-16 NC, Metal
31 2 310-808 SPAE RIVET, Pop, 3/16" SS

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description
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13-80 VALVE, Starter relay

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-80 1 SRV150 INGE VALVE, Starter relay

1 1 SRV150-40 INGE HOUSING, Valve
2 1 HSPPS-2 INGE PLUG, Pipe
3 1 SRV150-210 INGE O-RING, Piston, upper
4 1 SRV150-246 INGE PISTON
5 1 SRV150-339 INGE BUMPER
6 1 SRV150-211 INGE O-RING, Piston
7 1 SRV150-33 INGE RETAINER, O-ring
8 1 SRV150-250 INGE SPRING
9 1 SRV150-67 INGE O-RING, End plug
10 1 SRV150-338 INGE PLUG, End
11 1 HRA20A-990 INGE O-RING, End plug seal
12 1 SRV150-340 INGE RING, Retaining
13 1 SRV150-368 INGE PLUG, Pipe ( for SRV150SS only)
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13-81 STARTER, Air
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13-81 ST750 INGE STARTER, Air

1 1 ST700-562 INGE COVER, Exhaust housing
2 1 SS800-67 INGE SEAL, Exhaust cover

1 ST700-K37 INGE PLUG, Exhaust cover (not illustrated)
3 1 ST700-735 INGE DEFLECTOR, Splash
4 1 D10-275 INGE SPRING, Deflector return
5 1 ST100-737 INGE SCREW, Deflector retaining
6 4 ST700-2574 INGE SCREW, Cap, Starter asy
7 4 SS800-26 INGE WASHER, Cap screw

ST700-A40 INGE HOUSING ASSEMBLY, Motor
8 1 ST700-40 INGE HOUSING, Motor
10 2 CE110-29 INGE • PLUG, Housing
11 1 R0H-377 INGE • BOSS, Housing plug inlet

1 ST700-301 INGE NAMEPLATE (not illustrated)
4 R4K-302 INGE SCREW, Nameplate (not illustrated)

12 1 ST750R-A53 INGE MOTOR ASSEMBLY
12A 2 ST700-67 INGE • SEAL, O-ring, Cylinder
12B 2 AF160-291Z INGE • SEAL, O-ring, Housing

1 ST700-A37 INGE CASE ASSEMBLY, Intermediate gear
13 1 ST700-37 INGE • CASE, Gear, Intermediate
14 1 ST700-152 INGE • O-RING, Gear case, Rear
15 1 SS800-67 INGE • O-RING, Gear case, Front
16 1 ST700-272 INGE • SEAL, Shaft, Planet gear frame

16A 1 ST700-323 INGE • RING, Spacer
17 1 SS800-22 INGE • BEARING, Gear frame, Front

ST700-A108 INGE FRAME ASSEMBLY, Planet gear
18 1 ST700-108 INGE • FRAME, Planet gear
19 3 ST700-10 INGE • GEAR, Planet
20 54 ST700-363 INGE • ROLLER, Needle, Planet gear
21 6 ST700-364 INGE • SPACER, Bearing
22 3 ST700-191 INGE • SHAFT, Planet gear
23 2 ST700-100 INGE • WASHER, Retaining, Gear shaft
24 1 TA-22 INGE • BEARING, Gear frame, Rear
25 1 ST700-90 INGE • BEARING, Gear frame, Front
26 1 SS800B-17 INGE PINION, Intermediate
27 1 SS800-732 INGE SCREW, Retaining, Intermediate
28 1 SS800-.37 INGE CASE, Gear
29 1 SS810-9 INGE GEAR, Drive
30 1 BU-359 INGE BEARING, Drive gear, Front
31 1 SS800-359 INGE BEARING, Drive gear, Rear
32 1 SS810-678 INGE COVER, Gear case
33 1 SS800-244 INGE ORING, Cover, Gear case
34 1 SS810-272 INGE SEAL, Shaft, Drive gear
35 1 SS800-152 INGE O-RING, Drive housing
36 1 20BM-299-1 INGE DRIVE, Starter
37 2 20BM-610 INGE KEY, Drive gear
38 1 SS810-300 INGE HOUSING, Drive
39 1 SS660-363-13 INGE BEARING, Drive housing
40 8 SS810-744 INGE SCREW, Cap, Drive housing
41 8 TE223A-415 INGE WASHER, Lock, Drive housing cap screw
42 1 ST700-K166 INGE KIT, Inlet flange
43 1 ST700-K167 INGE KIT, Flange mounting hardware

Ref. Qty. AMF Part No. Vendor Part No. Vendor Description

13-81 STARTER, Air (continued)
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Parts List Headings:

Fig. No. - Indicates the illustration. Consecutively numbered within the system section.

Ref. - Indicates part number's location in the list text and corresponds to the part identification reference in the
illustration. Parts without a reference number or with a duplicate number are options, i.e., studs (oversizes).

Qty. - Lists the total quantity required for that particular application. "A.R." in this column indicates the quantity
may vary for each application, i.e., weather stripping, wire, or similar items.

AMF Part No. -  The identification number to be used for ordering purposes from AMF. An AMF Part No. may
be a drawing and not a part which can be ordered. The drawing number may have revision reference letter
and the quantity will be blank.

Vendor Part No. - The identification number to be used for ordering purposes from the vendor identified.

Vendor - The manufacturer or supplier of the identified part. Refer to paragraph 5 for a cross reference of vendor
codes and vendor/supplier names.

Description - A detailed description of the part. It may also contain additional information such as application,
options, or instruction referencing another location for supplemental information.

5. Cross Reference of Vendor Code to Vendor/Supplier Name

3M 3M
ACCE ACCESSOIRES SOUDURE RIVE-SUD
ACKL ACKLANDS LIMITED SAFETY SUPPLY
ACME ACME ELECTRICAL CORPORATION
AERO AEROQUIP CANAFLEX, INC.
AGAS AGASTAT
AIRM AIR MAZE
AMF AMF TECHNOTRANSPORT, INC.
AMP AMP OF CANADA LIMITED
AMPH AMPHENOL
ANSU ANSUL
APOL APOLLO - SQUARECRAFT EQUIP.
AERO AEROQUIP (GENALCO)
ASCO ASCO - CONVAL QUEBEC, INC.
ASHC ASHCROFT (DRESSER INDUS.)
BACH BACH SIMPSON LIMITED
BARB BARBER COLMAN CO.
BASL BASLER ELECTRIC
BAUL BAULTAR, INC.
BLAC BLACHFORD LIMITED
BOMB BOMBARDIER CO.
BOUL B. BOULDEN COMPANY
BOWM BOWMAN CANADA
BUSS BUSSMANN DIV. OF COOPER INDUS.
CANA CANAFLEX, INC.
CARR QUINCAILLERIES J. CARRIER, INC.
CINC CINH JONES NEWARK LTD.
CMP CUMMINS METROPOWER
CNR CANADIAN NATIONAL RAILWAY

CONV CONVAL QUEBEC, INC.
CRAN CRANE CANADA INC.
CROU CROUSE HINDS
CUMM CUMMINS ENGINE COMPANY, INC.
CUTL CUTLER-HAMMER
DATA DATA DISPLAY
DAVA DAVANAC
DELC DELCO
DELT DELTA SURPRENANT
DETR DETROIT INC.
DIXO DIXON CRUCIBLE
DOLL VENTILATION DOLLARD DES ORMEAUX
DOM2 DOMINION CHAIN
DOWC DOW CHEMICAL
DUPO DUPONT CANADA INC.
EGGR EG & G ROTRON
ELAS ELASTO PROXY, INC.
ELCO ELCON, INC.
ELEC ELECTRO SONIC INC.
ELLC ELLCON NATIONAL
EMCO EMCO WHEATON
EMD ELECTRO-MOTIVE DIVISION,

GENERAL MOTORS CORPORTATION
EMPI EMPIRE CANADA INC.
EXID EXIDE CORP.
EZYF EZYFLOW
FARR FARR INC.
FIBR FIBRE GLASS EVERCOAT
FLTG FLEETGUARD

CODE VENDOR NAME CODE VENDOR NAME
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CODE VENDOR NAME CODE VENDOR NAME

FREU FREUDENBERG BUILDING SYSTEM
GECD GENERAL ELECTRIC CANADA
GGLO G&G LOCOTRONICS, INC.
GMCD GENERAL MOTORS OF CANADA
GMS GMS MUFFLER, INC.
GOIN GOINEAU BOUSQUET
GOUL GOULD
GRA2 GRAPHIE 222 INC.
GRAY GRAY ELECTRIC SUPPLIES, INC.
GRIN GRINNELL CANAFLEX, INC.
GROT GROT MFG. LTD.
GSTO GS TOOL & SUPPLY LTD.
GUIL GUILLEVIN INTERNATIONAL, INC.
HAMM HAMMOND MFG. CO. LTD.
HEIN HEINEMAN ELECTRIC CANADA
HEYB HEYBOER TRANSFORMERS
HOFF HOFFMAN ENGINEERING CO.
HUBB HUBBEL HARVEY
IDEA IDEAL PLUMBING SUPPLIES
INDR INDUSTRIAL RUBBER ASSOCIATED
INGE INGERSOL-RAND
INST INSTRUMENT TRANSFORMERS, INC.
INT1 INTERNATIONAL STEEL SERVICE
INTE INTERNATIONAL PAINTS CAN. LTD.
JAMC J. A. MCDERNOTT
JLHO J. L. HOWARD
JTNE J. T. NELSON
KHST KIM HOTSTART MFG. CO.
KNOR KNORR BRAKE LTD.
KOBO KOBOLD
KULK KULKA - MARATHON SPECIAL PRODUCTS
LAMA LAMARCHE
LEPA LEPAGE
LITT LITTELFUSE, INC.
LUME LUMEN, INC.
MACM MACMASTER CARR SUPPLY CO.
MANS MANSET MARINE SUPPLY CO.
MARA MARATHON ELECTRIC
MATR MATRIX RAILWAY CORP.
MCDR MCDONALD RAILWAY SUPPLIES, CIE.
MEI MOTIVE EQUIPMENT, INC.
MEVC MEVCO, INC.
MIC1 MICRO SWITCH
MIDW MIDWEST ELECTRONIC INDUSTRIES
MOBI MOBIL CHEMICAL
MON2 MONTREAL FASTENERS & SUPPLIERS
MONO MONOGRAM SANITATION
MOT2 MOTOROLA CANADA LTD.
MURP MURPHY SWITCH OF CALIFORNIA, INC.
NATH NATHAN MFG. DIV. WAGNER MACH. CORP.
NEDC NEDCO
NEW1 NEWARK ELECTRONICS
NEWA NEWARK PREMIER FASTENER LTD
NKKS NKK SWITCHES
NYAB NEW YORK AIR BRAKE
OHMI OHMITE MFG. CO.
OILD OILDEX CORP.
OMEG OMEGA ENGINEERING, INC.

OZGE O-Z/GEDNEY
PARK PARKER HANNIFIN CORP.
PEAC PEACOCK INC. CORP.
POPF POP FASTENERS
POWE POWER PARTS COMPANY
PRIM PRIME MFG. CANADA LTD.
PULS PULSE ELECTRONICS INC.
PYLE PYLE NATIONAL OF CANADA, INC.
PYRA PYRAMID TRANSIT PRODUCTS LTD.
QTRO Q-TRON LTD.
QUAN QUANTUM ENGINEERING, INC.
QUES QUEST CORPORATION
RALL RALLYE PRODUCTIONS, INC.
REDI REDINGTON COUNTERS, INC.
REID REID TOOL SUPPLY COMPANY
SALE SALEM
SERV SERVITEK FENESTRATION, INC.
SPAE SPAE NAUR, INC.
SPRA SPRAGUE DEVICES
SQUA SQUARE D
SSAC SSAC
STR1 STRATO, INC.
STRA STRATOFLEX
THER THERM-O-DISC
THOM THOMAS & BETTS
TODA TODAY’S BUSINESS PRODUCTS, INC.
TRAC TRAC PRODUCTS
TRIA TRIANGLE ENGINEERED PROD., INC.
US&S UNION SWITCH & SIGNAL, INC.
USSC USSC
VAPO VAPOR CANADA, INC.
VICO VICOR
VEL2 VELCRO CANADA LTD.
WABC WABCO/WESTINGHOUSE RAILWAY

CANADA
WARD WARD MFG.
WASC WASCO, INC.
WATT WATTS REGULATOR
WES3 WESCO DISTRIBUTION CANADA
WESB WESTBURNE QUEBEC
WEST WESTINGHOUSE CORP.
WILM WILMAR ELECTRONCS, INC.
WINT WINTERS THERMOGAUGES, INC.
YOUN YOUNG RADIATOR
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3M 3M Canada, Inc.
C.P./Box 3616
Commerce Court Postal Station
Toronto, Ontario, Canada M5L 1K1

ACCE Accessories Soudure Rive-Sud Enr.
633 Rue Guimond
Congueluil, Quebec, Canada J4G 1P8
Marthe Piette
Tel: (514) 677-5274
Fax: (514) 677-6083

ACKL Acklands Ltd Safety Supply
9300 West Henri-Bourassa
Suite 100
Ville St-Laurent, Quebec, Canada H4S 1L5
Micheline Angiolelli
Tel: (514) 332-6100
Fax:  (514) 332-7340

ACME ACME Electric Corporation
4815 W. 5th St.
Lumberton, NC 28358
Tel: (910) 738-1121
Fax: (910) 739-0024

AERO (Aeroquip) Canaflex, Inc.
1760 55E Ave.
Lachine, Quebec, Canada  H8T 3J5
Mike Kennedy
Tel: (514) 636-9554
Fax: (514) 636-3255

AGAS Agastat (See THOM)

AIRM Air Maze
115 E. Steels Corners Road
Stow, OH 44224-0459
Tel: (330) 928-4100
Fax: (330) 928-0122

AMF AMF Technotransport, Inc.
Alstom Canada Transport

AMP AMP of Canada Limited
20 Esna Park Drive
Markham, Ontario, Canada L3R 1E1
Rick Watters
Tel: (905) 475-6222
Fax:  (905) 474-5520

AMPH Amphenol Corp.
358-T Hall Ave., P.O. Box 5030
Wallingford, CT 06492
Tel: (203) 265-8900
Fax: (203) 265-8628

ANSU Ansul
Genfir Incorporated
1280 Conde
Montreal, Quebec, Canada H3K 2E7
Trevor Bourdeau
Tel:  (514) 935-5295
Fax:  (514) 932-5038

APOL (Apollo) Squarecraft Equip.
4580 Ave. Hingston
Montreal, Quebec, Canada H3X 3R2
Peter Brading
Tel: (514) 481-6119
Fax: (514) 481-4418

AERO (Aeroquip) Genalco
333 Reservoir Street
Needham, MA 02494
Nick Schwartz
Tel: (781) 444-9578
Fax: (781) 449-2647

ASCO (ASCO) Conval Quebec, Inc.
3115 Rue Sartelon
Saint-Laurent, Quebec H4R 1E7
Rejean Paquin
Tel: (514) 332-2301
Fax: (514) 337-4356

ASHC Ashcroft
Dresser Industries, Inc.
Instrument Division
38 Wellington Rd.
Milford, CT 06460
Tel: (203) 793-6650
Fax: (203) 783-6659

BACH Bach Simpson Ltd.
P.O. Box 5484
1255 Brydges Street
London, Ontario, Canada N5W 2C2
Paul Weber
Tel: (800) 265-9706
Fax:  (800) 422-6122

BARB Barber-Colman Company
1354 Clifford Avenue
P.O. Box 2940
Loves Park, IL 81132-2940
Tel: (815) 877-0241
Fax: (815) 877-0150

BASL Basler Electric
P.O. Drawer 269
Highland, IL  62249
Tel: (618) 654-2341

BAUL Baultar, Inc.
B.P. 1879 - 425 9th Avenue
Richmond, Quebec, Canada J0B 2H0
Sylvie Pouliot
Tel: (819) 826-6525
Fax:  (819) 826-2292

BLAC H.L. Blachford Ltd.
2323 Royal Windsor Dr.
Mississauga, Ontario, Canada L5J 1K5
Nancy Harris
Tel: (905) 823-3200
Fax: (905) 823-9290

BOMB Bombardier Co. - Mass Transit Division
3684 Marshal Lane
Bensalem, PA 19020
Christa Watson
Tel: (215) 639-1444
Fax: (285) 639-2999

BOUL B. Boulden Company
P.O. Box 299
Wayne, PA 19087
Tel: (610) 825-1515
Fax: (610) 825-5544

BOWM Bowman Canada
267 North Rivermede Rd.
Concord, Ontario, Canada L4K 3N7
Barry Quinn, Ext. 140
Tel: (905) 738-0954
Fax: (905) 738-1040

BUSS Bussman Div. of Cooper Industries
114 Old State Rd.
St. Louis, MO  63178
Tel: (314) 394-2877

CANA Canaflex, Inc.
1760 - 55 E Avenue
Lachine, Quebec, Canada H8T 3J5
Mike Kennedy, George Bellingham
Tel: (514) 636-9554
Fax: (514) 636-3255

CARR Quincailleries J. Carrier, Inc.
4351 Rue Iberville
Montreal, Quebec, Canada H2H 2L7
Danny Carrier
Tel: (514) 598-9777
Fax: (514) 598-1535

CINC Cinh Jones Newark, Ltd.
P.O. Rox 8879, Station "A"
Toronto, Ontario, Canada M5W 1P8
Yolaine Coulombe

CMP Cummins Metropower
890 Zeraga Avenue
Bronx, NY 10473
Tel: (718) 892-2400
Fax: (718) 892-0055

CNR Canadian National Railway
Moncton, NB, Canada E1C 1H7

CONV Conval Quebec, Inc.
3115 rue Sartelon
Saint-Laurent, Quebec, Canada H4R 1E7
Rejean Paquin
Tel: (514) 332-2301
Fax: (514) 337-4356

CRAN Crane Canada, Inc.
Crane Supply Division
4805 Avenue Dunn
Montreal, Quebec, Canada H4E 1B9
Sylvain Viger
Tel: (514) 766-8541
Fax: (514) 766-7138

CROU (Crouse Hinds) Westburne Quebec
7900 Boul Henri-Bourasssa O.
St. Laurent, Quebec, Canada H4S 1V4
Tel: (514) 337-5531
Fax: (514) 332-9177

CUMM Cummins Engine Co. Inc.
Publishing Services CMC 40924
Box 3005
Columbus, IN  47202-3005
Cummins NorthEast
100 Allied Dr.
Dedham, MA
Harry Hildt
Tel: (781) 329-1750
Fax: (781) 329-4428

CUTL Cutler Hammer
c/o Eaton Corp.
4201 N. 27th St.
Milwaukee, WI  53216
Tel: (800) 833-3927

DATA DataDisplay
14001 Townsend road
Philadelphia, PA 19154
Tel: (215) 698-2600
Fax: (215) 677-2009

DAVA Davanac, Inc.
2035 Onesime-Gagnon
Lachine, Quebec, Canada H8T 3M5
Kathy Vaillancourt
Tel: (514) 633-4445
Fax: (514) 633-4443

DELC (Delco) Dorvalec, Inc.
2120 32IEME Ave.
Lachine, Quebec, Canada H8T 3H7
Jen-Francois Leveille
Tel: (514) 367-0280
Fax: (514) 631-2432
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DELT Delta Surprenant
Electro Wire
1000 Touchy Avenue
Elk Grove, IL   60007
Brian Sherman

DETR (Detroit) Elkon, Inc.
1961  5th Ave.
Dorval, Quebec, Canada H9P 1G9
Linda
Tel: (514) 636-0510
Fax: (514) 636-5647

DIXO (Dixon) Associated Industrial Rubber
9555 O. Boul. Henri-Bourassa
Montreal, Quebec, Canada H4S 1S7
Vincent Di Caprio
Tel: (514) 336-2480
Fax: (514) 336-5744

DOLL Ventilation Dollard-Des-Ormeau
1450 Beaulac
St. Laurent, Quebec, Canada H4R 1R7
Edwin Schmidt
Tel: (514) 333-8285
Fax: (514) 333-8432

DOM2 Dominion Chain Division
4478 Chemin Medley
Dollard-Des-Ormeaux, Quebec
Canada  H9G 2N8
Bob Limoges
Tel: (514) 620-2487
Fax: (514) 620-3166

DOWC Dow Chemical
Customer Information Group
Dow Ashman Center
4520 Ashman Center
P.O. Box 1206
Midland, MI 48642
Tel: (800) 258-2436

(517) 832-1466
Fax: (517) 832-1465

DUPO Dupont Canada, Inc.
P.O. Box 1010
Adelaide Postal Station
Toronto, Ontario, Canada M5C 2K4

EGGR EG&G Rotron
79 Hasbrouck Lane
Woodstock, NY  12498
Tel: (914) 679-2401

ELAS Elasto Proxy, Inc.
584 Boul. Industriel
St. Eustache, Quebec, Canada J7R 5V3
Elizabeth
Tel: (514) 623-1450
Fax: (514) 623-6039

ELCO Elcon, Inc.
744 W. Nebraska St.
P.O. Box 512
Frankfort, IL 60423
Tel: (815) 469-5900
Fax: (815) 469-5975

ELEC Electro Sonic, Inc.
1100 Gordon Baker Rd.
Willowdale, Ontario, Canada M2H 3B3
Doug Graham
Tel: (416) 494-1555
Fax: (416) 496-3030

ELLC Ellcon-National, Inc.
50 Beachtree Blvd.
Greenville, SC 29604-9377
Tel: (864) 277-5000
Fax: (864) 277-5207

EMCO Emco Limited
Emco Supply Division
1820 46e Avenue
Lachine, Quebec, Canada H8T 2P2
Philippe Alleyn
Tel: (514) 636-9220
Fax:  (514) 636-1730

EMD Electro Motive Division
General Motors Corporation
P.O. Box 70530
Chicago, IL   60673
Jerry Gajda
Tel: (800) 255-5355
Fax:  (708) 387-6150

EMPI Empire Canada, Inc.
2341 Rue Guenette
St. Laurent, Quebec, Canada H4R 2E9
Donat Rheaume
Tel: (514) 745-1080
Fax: (514) 745-4172

EXID Excide Corp.
101 Gibraltar Rd.
Horsham, PA  19094
Elvin Beck
Tel: (215) 378-0500

EZYF (Ezyflow)
Squarecraft Equipment
4850 Ave. Hingston
Montreal, Quebec, Canada H3X 3R2
Peter Brading
Tel: (514) 481-6119
Fax: (514) 481-4418

FARR Farr, Inc.
2785 Ave. Francis Hughes
Laval, Quebec, Canada H7L 3J6
Louis Sabeta
Tel: (514) 629-3030
Fax: (514) 662-6035

FIBR (Fibre Glass Evercoat)
Marson Canada, Inc.
7 Ingram Dr.
Toronto, Ontario, Canada  M5M 2L8
Jean Cassie
Tel: (800) 265-3978
Fax: (416) 248-8756

FLTG Fleetguard
Tel: (800) 22Filter
Fax: (800) 999-8664

FREU Freudenberb Bldg. Systems
94 Glenn St.
Lawrence, MA  01843
Al Baker or Ellen McCarthy
Tel: (800) 332-6672
Fax: (508) 975-0110

GECD General Electric Canada Corporation
P.O. Box 3308
Toronto, Ontario, Canada M5L 1K1
Galloway
Tel: (800) 668-4640

GGLO G&G Locotronics, Inc.
900 W. Hollywood Ave.
Itasco, IL  60143
Chuck Benson
Tel: (630) 875-2600
Fax: (630) 875-2601

GMCD Electro Motive Division
General Motors Corp
P.O. Box 70530
Chicago, IL  60673
Jerry Gajda
Tel: (800) 255-5355
Fax: (708) 387-6150

GMS GMS Muffler, Inc.
9320 Pie IX
Montreal, Quebec, Canada H1Z 4E9
Laurent  Paquette
Tel: (514) 324-0704
Fax: (514) 324-0056

GOIN Goineau Bousquet
2121 Boul. Cure-Labelle
Chomedey, Quebec, Canada H7T 1L4
Tel: (514) 682-9090

GOUL (Gould) Lumen, Inc.
3303 Griffith
St. Laurent, Quebec, Canada H4S 1S4
Daniel Paradix
Tel: (514) 735-1200
Fax: (514) 735-1251

GRA2 Graphie 222 Inc.
Route 230
La Pocatière, Quebec, Canada G0R 1Z0
Réal Lemieux
Tel: (418) 856-4466
Fax: (418) 856-1360

GRAY Gray Electric Suppliers, Inc.
446 Rue Sainte-Helene
Montreal, Quebec, Canada H8T 2P3
Mike Kennedy
Tel: (514) 636-9554
Fax: (514) 636-3255

GRIN Grinnell Canaflex, Inc.
2204 46th Avenue
Lachine, Quebec, Canada H8T 2P3
Mike Kennedy
Tel: (514) 636-9554
Fax:  (514) 636-3255

GROT Grote Mfg. Ltd.
393 Nuggett Avenue
Agincourt, Ontario, Canada M1S 4G3
Francois Albert
Tel: (416) 291-8861
Fax: (416) 291-8135

GSTO GS Tool and Supply Ltd.
3240 Sartelon St.
Saint-Laurent, QC, H4R 1Z2
Tel: (514) 339-0500
Fax: (514) 337-0540

GUIL Guillevin Intntl., Inc.
B.P. 1492, Station St. Laurent
St. Laurent, Quebec, Canada H4L 4Z1
Alain Gagne
Tel: (514) 340-1700
Fax: (514) 340-1221
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HAMM Hammond Mfg. Co. Ltd.
256 Sonwil Drive
Cheektowaga, NY 14225
Tel: (716) 651-0086
Fax: (716) 651-0726

HEIN Heinman Electric - Eaton Corp.
4201 North 27th Street
Milwaukee, WI 53216
Tel: (800) 526-5476
Fax. (414) 449-6760

HEYB Heyboer Transformers
17382 Hayes St.
Grand Haven, MI 49417
Alden Andersen
Tel: (616) 842-5830
Fax: (616) 842-3731

HOFF Hoffman Engineering Co.
900 Ehlen Drive
Anoka, MN 55303
Tel: (612) 421-2240

HUBB (Hubel Harvey) Westbourne Quebec
7900 Boul. Henri-Bourassa O.
St. Laurent, Quebec, Canada H4S 1V4
Patrick Gagne
Tel: (514) 337-5331
Fax: (514) 332-9177

IDEA Ideal Plumbing Supplies
8400  19th Ave. St. Michel
Montreal Nord, Quebec, Canada H1Z 4J4
Sylvie
Tel: (514) 593-8521
Fax: (514) 593-8344

INDR (Industrial Rubber Assn)
Hitech Piping Ltd.
125 Boul. Brunswich
Pointe-Claire, Quebec, Canada H9R 5N2
Carole St. Louis
Tel: (514) 426-1234
Fax: (514) 425-1044

INGE Ingersol-Rand
Engine Starting Systems
P.O. Box 1776
Liberty Corner, NJ  07938
Tel: (201) 647-6000

INST Instrument Transformers, Inc.
P.O. Box 7180
Clearwater, FL  33758-7180
Tel: (727) 442-0414
Fax: (727) 441-8066

INT1 International Steel Service
300 Rue Berge Du Canal
Porte 6
Ville St. Pierre, Quebec, Canada H8R 1H3
Jean-Francois Sornin
Tel: (514) 367-4681
Fax: (514) 367-7346

INTE International Paints Can. Ltd
4850 Chemin Bois Franc
St. Laurent, Quebec, Canada H$S 1A7
Suzanne Chomko
Tel: (514) 335-1135
Fax: (514) 335-7100

JAMC Julian A. McDermott Corp.
1639 Stephen St.
Ridgewood, NY  11385
Charles Vernon
Tel: (718) 456-3606
Fax: (718) 381-0229

JLHO James L. Howard & Co. Inc.
10 Britton Drive
Bloomfield, CT   06002
Fred Rotondo
Tel: (203) 242-3581
Fax:  (203) 242-9966

JTNE J.T. Nelson Co., Inc.
1733 Research Dr.
Louisville, KY  40922
Susan Mingus
Tel: (502) 493-0105
Fax: (502) 491-4395

KHST Kim HotStart Mfg. Co.
P.O. Box 11245
Spokane, WA 99211-0245
Tel: (509) 434-6171
Fax: (509) 534-4216

KNOR Knorr Brake Ltd
748 Starbuck Ave.
Watertown, NY 13601
Tel: (315) 786-5233
Fax:  (315) 786-5673

KOBO (Kobold) Lex Controles Flo-Quip, Inc.
9A De L'Aviation
Point-Claire, Quebec, Canada H9R 4Z2
Steeve Nucci
Tel: (514) 733-4999
Fax: (514) 733-3111

KULK Kulka
Marathon Special Products
13300 Van Camp Road
P.O. Box 468
Bowling Green, OH 43402
Tel: (419) 352-8441
Fax: (419) 352-0875
Fax: (800) 515-7151

LAMA Lamarche Manufacturing Company
106 Bradrock Drive
Des Plaines, IL
P.O. Box 60018
Vic Shal
Tel: (847) 299-1188
Fax:  (847) 299-3061

LEPA (LePage) Acklands-Granger
J.B. Reid Division
90 W. Beaver Creek Rd.
Richmond Hill, Ontario, Canada L4B 1E7
Tony
Tel: (800) 268-4188
Fax: (800) 265-2099

LITT Littelfuse, Inc.
800-T E. Northwest Highway
Des Plaines, IL 60016
Tel: (847) 824-1188

LUME Lumen, Inc.
3303 Griffith
St. Laurent, Quebec, Canada H4S 1S4
Daniel Paradix
Tel: (514)735-1200
Fax: (514) 735-1251

MACM MacMaster Carr Supply Co.
P.O. Box 440
New Brunswick, NJ 08903-0440
Tel: (732) 329-3200
Fax: (732) 329-3772

MANS Manset Marine Supply Co.
New Country Road
Rockland, ME 04841
Gerard Conlon
Tel: (207) 596-6464
Fax: (207) 596-5615

MARA Marathon Electric
100 E. Randolph St.
Wausau, WI  54401
Tel: (715) 675-3311

MATR Matrix Railway Corp.
69 Nancy Street
West Babylon, NY 11704
Nelson Rivas
Tel: (631) 643-1483
Fax: (631) 643-2310

MCDR McDonald Railway Supplies, CIE
1879 Parkdale Ave.
Brockville, Ontario, Canada K6V 5T2
John Kersher
Tel: (613) 345-3580
Fax: (613) 345-2196

MEI Motive Equipment, Inc.
2925 S. 163rd St.
New Berlin, WI  83151
Thomas Moriarty
Tel: (414) 780-0169
Fax: (414) 780-0316

MEVC Mevco Inc.
2091 Avenue Chartier
Dorval, Quebec, Canada H9P 1H3
Frank Wilken
Tel: (514) 631-7217
Fax:  (514) 636-6706

MIC1 Micro Switch
Dept. 722, 11 W. Spring St.
Freeport, IL
Tel: (800) 537-6945
Fax: (815) 235-6545

MIDW Midwest Electronic Industries
4945 West Belmont Ave.
Chicago, IL 60641
Larry Chmiel
Tel: (312) 685-3500

MOBI Mobil (Chemicals)
ICI Paints Canada, Inc.
8304 Rue Pascal-Gagnon
St. Leonard, Quebec, Canada H1P 1Y4
Tel: (514) 326-9260
Fax: (514) 326-9261

MON2 Montreal Fasteners & Suppliers
7489 Route Trans-Canadienne
St. Laurent, Quebec, Canada H4T 1T3
Richard Ben Youssef
Tel: (514) 337-7330
Fax: (514) 337-7336
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MONO Monogram Sanitation
800 W. Artesia Blvd.
P.O. Box 9057
Compton, CA  90224-9057
W.I. Mercer
Tel: (310) 638-8445
Fax: (310) 638-8458

MOT2 Motorola Canada Limited
8301 Route Transcanadienne
St-Laurent, Quebec
Yvon Maheux
Tel: (514) 333-2147
Fax:  (514) 333-2157

MURP Murphy Switch of California, Inc.
41343 12th Street West
Palmdale, CA 93551
Tel: (661) 272-4700
Fax: (661) 947-7570

NATH Nathen Mfg. Div. Wagner Machinery Corp.
35-41 Eleventh St.
Long Island City, NY 11106
Jack Swedson
Tel: (718) 278-8725

NEDC Nedco
505 Rue Locke
St. Laurent, Quebec, Canada H4T 1X7
Tel: (514) 341-3700

NEW1 Newark Electronics
4801 N. Ravenswood
Chicago, IL 60640
Tel: (773) 784-5100
Fax: (773) 907-5339

NEWA Newark
59 Composite Way
Lowell, MA 01851-5150
Tel: (978) 551-4300
Fax: (978) 551-4329

NKKS NKK Switches
7850 E. Gelding Dr.
Scottsdale, AZ 85260
Tel: (480) 991-0942, Ext. 101
Fax: (480) 998-1435

NYAB New York Air Brake (See Knorr)

OHMI Ohmite Mfg. Co.
3601 Howard St.
Skokie, IL  60076-4086
Tel: (847) 675-2600
Fax: (847) 675-1505

OILD Oildex Corp.
9928 Hayward Way So.
El Monte, CA 91733
Tel: (818) 333-9459

OMEG Omega Engineering, Inc.
P.O. Box 4047
One Omega Drive
Stamford, CT 06907-0047
Tel: (800) 848-4286

(203) 359-1660
Fax: (203) 359-7700

OZGE O-Z / Gedney Company
Main Street
Terryville, CT
P.O. Box 06786
Tel: (203) 584-0571
Fax:  (203) 584-9560

PARK Parker Hannifin Corp.
6035 Parkland Blvd.
Cleveland, OH  44124
Tel: (800) 272-7537
Fax: (216) 896-3000

PEAC  (Peacock) see Ellcon-National

POPF (Pop Fasteners) Bowman Canada
267 N. Rivermede Rd.
Concord, Ontario, Canada L4K 3N7
Barry Quinn (Ext. 140)
Tel: (905) 738-0954
Fax: (905) 738-1040

POWE Power Parts Company
C/O Davanac Inc.
135 Chemin Montée-de-Liesse
Montreal, Quebec, Canada H4T 1V2
Allan Grant
Tel: (514) 738-1403
Fax:  (514) 342-1113

PRIM Prime Mfg. Canada Ltd.
Prime Railway Services
1666 Bassline Road West
Courtice, Ontario, Canada L1E 2S6
Yvonne Eastman
Tel: (905) 432-3012
Fax:  (905) 432-3199

PULS Pulse Electronics, Inc.
WABCO Railway Electronics
21200 Dorsey Hill Road
Germantown, MD 20876
John Nicholas
Tel: (301) 515-2048
Fax: (301) 515-2100

PYRA Pyramid Transit Products, Ltd.
2070 Rout Trans-Canadienne
Dorval, Quebec, Canada H9P 2N4
David Smith
Tel: (514) 683-7610
Fax: (514) 683-5106

PYLE Pyle National
G&G Locotronics Inc.
900 West Hollywood Avenue
Itasca, Chicago, IL  60143
Chuck Benson
Tel: (708) 875-2600
Fax:  (708) 875-2601

QTRO Q-Tron - Wabtec
1001 Air Brake Avenue
Wilmerding, PA 15148
Jim Zemyan
Tel: (412) 825-1867
Fax: (412) 825-1789

QUAN Quantam Engineering, Inc.
352 Stowe Avenue
Orange Park, FL  32073
Jim Shockley
Tel: (904) 278-2500
Fax:  (904) 278-2600

QUES Quest Corporation
950 Keynote Circle
Brooklyn Heights, OH  44131
Daniel Donovan
Tel: (216) 393-9400
Fax:  (216) 398-7765

RALL Rallye Productions, Inc.
P.O. Box 51335
New Berlin, WI 53151
Tel: (414) 797-9888
Fax: (414) 797-8610

REDI Redington Counters, Inc.
131 Addison Rd.
P.O. Box 608
Windsor, CT  06095
Tel: (860) 688-6205
Fax: (860) 688-1591

REID Reid Tool Supply Company
2265 Black Creek Rd.
Muskegon, MI  49444
Ed Petrowski
Tel: (616) 777-3951
Fax: (616) 773-4485

SALE Salem
Pandrol Canada Limited
83 ces
500 Huron & Eastwood Rds.
Michigan City, IN  46360
Tel: (219) 872-7295

SERV Servitek Fenestration, Inc.
2895 Blv. Le Corbusier
Laval, Quebec, Canada H7L 4J5
Tel: (514) 686-4990
Fax: (514) 686-6083

SPAE Spae-Naur, Inc.
815 Victoria St.
Kitchner, Ontario, Canada N2G 4B1

SPRA Sprague Devices, Inc.
500 Huron & Eastwood Rds
Michigan City, IN 46360
Peter Brading
Tel: (219) 872-7295

SQUA (Square D) Ronsco, Inc.
1440 Ouest, St. Catherine
Suite 712
Montreal, Quebec, Canada H3G 1R8
Laura (Loco Products)
Tel: (514) 866-1033
Fax: (514) 866-8421

SSAC SSAC, Inc.
P.O. Box 1000
Baldwinsville, NY 13027
Tel: (800) 377-SSAC (application assistance)
Fax: (315) 638-1300

STR1 Strato, Inc.
50 Ethel Rd West
Piscataway, NY  08854
Bob Ludd or Linda Cassidy
Tel: (800) 792-0500
Fax: (800) 378-7286

STRA (Stratoflex) see Knorr Brake,  Ltd.

THER Therm-O-Disc
P.O. Box 102123
Mansfield, OH  44906
Tel: (419) 525-8242
Fax: (419) 525-8344
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THOM Thomas & Betts
8155-T T&B Blvd.
Memphis, TN 38125
Tel: (901) 252-5000
Fax: (901) 252-1305
Regional Sales Office (Quebec)
700 Thoman Avenue
Iberville, Quebec, Canada J2X 2M9
Tel: (514) 357-3517
Rfax:  (514) 357-3518

TODA Today's Business Products, Inc.
875 Middlefield Rd.
Scarborough, Ontario, Canada M1V 4Z5
Tel: (800) 363-8761
Fax: (800) 561-4606

TRAC Trac Products
P.O. Box 1147
Havertown, PA  19083
Rudy Rorer
Tel: (610) 789-7853
Fax: (610) 789-9524

TRIA Triangle Engineered Products Co.
701 Maple Lane
Bensonville, IL  60106
Steve Weigel
Tel: (708) 860-5511

US&S Union Switch & Signal, Inc.
100 Technology Drive
Pittsburg, PA  15219-3120
Danial Yerina
Tel:  (800) 351-1520

USSC USSC Group Inc.
20 Union Hill Road
West Conshohocken, PA
Christian Hammarskjold
Tel: (610) 834-7282
Fax:  (610) 834-0523

VAPO Vapor Canada, Inc.
10655 Ouest, Heneri Bourassa
St. Laurent, Quebec, Canada H4S 1A1
Francois Nedeau
Tel: (514) 335-4200
Fax: (514) 335-4321

VICO (Vicor) Elcon, Inc.
744 W. Nebraska St.
Frankfort, IL  60423
Frank Garrone
Tel: (815) 469-5900
Fax: (815) 469-5975

VEL2 Velcro Canada, Ltd.
114 East Drive
Bramalea, Ontario, Canada L6T 1C1

WABC Wabco
Knorr Brake Ltd.
675 Development Drive
Kingston, Ontario, Canada K7M 4W6
Mitch McKenna
Tel: (613) 389-4663
Fax: (613) 389-8770

WARD Ward Mfg.
7900 Blvd. Henri-Bourassa Ouest
Ville St. Laurent. Canada H4S 1V4
Patrick Gagne
Tel: (514) 337-5331

WASC WASCO, Inc.
3130 Skyway Dr., #701
Santa Maria, CA 93455
Tel: (805) 739-2747
Fax: (805) 739-2751

WATT (Watts) EMCO, Ltd.
1820  46IEME Ave.
Lachine, Quebec, Canada H8T 2P2
Francoid Picard ou S. Langlois
Tel: (514) 828-4761
Fax: (514) 636-1730

WESB Westburne Quebec
7900 boul. Henri-Bourassa ouest
Ville St-Laurent, Quebec, Canada H4S 1V4
Tel: (514) 337-5331
Fax: (514) 332-9177

WES3 Wesco Distribution Canada
655 Rue Gougeon
St. Laurent, Quebec, Canada H4T 2B4
Andre Jutras
Tel: (514) 928-9372
Fax: (514) 928-1367

WEST Westinghouse Corp.
Grinnell Corp. of Canada
3980 Ouest, Rue Jean-Talon
Montreal, Quebec, Canada H4P 1V6
Tel: (514) 342-2100
Fax: (514) 342-2177

WILM Wilmar Electronics, Inc.
2430 Amsler St.
Torrance, CA  90505
Zev Heifetz
Tel: (310) 326-6668
Fax: (310) 326-9147

WINT Winter's Thermogauges, Inc.
6010-4 N. Bailey Ave.
Buffalo, NY 14226
Tel: (800) 946-8377

(716) 833-3416
Fax: (716) 833-9862

YOUN Young Radiator
Douglas Thermal Products, Inc.
P.O. Box 394, Station D
Scarborough, Ontario, Canada M1R 5B8
Doug Koohtow
Tel: (416) 291-9049
Fax: (416) 291-1316
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